saronis. FCC RF Test Report Report No. : FG340401-01G

FCC RF Test Report

APPLICANT : Motorola Mobility LLC

EQUIPMENT : Mobile Cellular Phone

BRAND NAME : Motorola

MODEL NAME : XT2323-2, XT2323-5, XT2323-6

FCC ID . IHDT56AL9

STANDARD . 47 CFR Part 2, 96

CLASSIFICATION : Citizens Band End User Devices (CBE)
EQUIPMENT TYPE : End User Equipment

TEST DATE(S) . Apr. 25, 2023 ~ May 27, 2023

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the procedures given in ANSI C63.26 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.

\\‘\nl"f"l,
Ny

(

'
s,

R A

ACCREDITED
bl Cert #5145.02

J of,gov‘/j?ov

Approved by: Jason Jia

)

\‘\“\

N
/,/}'I I 3 \‘\\\

A

Sporton International Inc. (Kunshan)
No. 1098, Pengxi North Road, Kunshan Economic Development Zone Jiangsu Province 215300
People’s Republic of China

Sporton International Inc. (Kunshan) Page Number : 1 of 24
TEL : +86-512-57900158 Issued Date : Jun. 05, 2023
FCC ID: IHDT56AL9 Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



saronis. FCC RF Test Report Report No. : FG340401-01G

Table of Contents

[ TEY (0T VAo TSR (=TS A 1= o o ¥ SRS 3
SUMMATY OF TEST RESUIL....uuiiiiiii it s e e e e e s e st e et e e e s s st e ta e e e aeeeesasssntaeeeeeesssasrnreeeeeaenennnns 4
N 1= T Y=Y = L DT C T o] 1 o) o o SRS 5
0 Y o o] [T Yo | SR 5
|V - Vg T =T (U = PP ERT PR PI 5
1.3 Feature of EQUIPMENT UNAEE TEST.......uiiiiiiiiiieiiiiie ettt sttt e e e e s annneees 5
1.4 SPECIfICAtION Of ACCESSOIY ....uuiiiiiiiieeeiiiiiieie et e e e e e e e e s st e e e e e e s s saa b e e e e eaeeassanteeeaeeaeesessnnteanneeaes 6
1.5 Re-USE Of MEASUIET DALA .....cciiuviiiiiiiiiiie ittt s et e e sttt e s bt e e s nbb e e s nbbt e e s snnteeesnnnneeas 6
1.6 Maximum EIRP and EmISSION DESIGNALON .........ccccuvriiiieeeeeiiiiiiieee e e e e s sttt e e e e e e s s ssntesaeeeeeessannnsenneeeees 8
O A =21 1] [0 ST (T O PP O PP PPPPPUPI 8
R T =T AR T0) 1111 1 - PP RP TR 8
1.9 APPIEA STANAAITAS ... .eeeiiiiieiee ettt ettt e skt e e s kb e e e s nb e e e s b e e s s 9
2 Test Configuration of EQUIPMENT UNAEr TS ...uuuiuiiiiiiiiiiiiiiieiiiiiiiereieieieinrerererarerernrsrnrnrernrenrnrn. 10
P2 A =2 1Y o o [ TP TP PR PPPPPTPPO 10
2.2 Connection Diagram Of TESE SYSIEM ... 11
2.3 Support Unit used in test CONFIGUIALION .........eiiiiiiiiieiiiee e 11
2.4 Measurement Results Explanation EXampPle ...........coocviiiiiiiiiiiiiiicciee e 11
2.5 Frequency List of Low/Middle/High Channels............ccoooiiiiiiii e 12
I O ) [ 1¥ o] {=To B =2S] 1 (=T 10 TP U PPPTP TP PRPPPPIN 13
3.1 MeEASUNNG INSITUMENES ... 13
3.2 CondUCEEd OULIPUL POWET ... ..o 14
G T8 T = | SR 15
3.4 Occupied BanOWIAIh .........oooiiiiiiii e e e 16
R I o] o [o [UTo1 (=0 I = 7= 1o To l <o [0 2RO U PP U PP PPPPPPPPPPPPPPP 17
3.6 Conducted SPUOUS EMISSION ......cccooiiie i 18
3.7 FrequencCy Stability ... ————————— 19
O e T I = 100 B STy A = o 1 ST U PUTT PP 20
4.1 MeaSUINNG INSITUMEBNES ..o 20
A = ST (N ] IO EP PP PPPPPPPPRPPPR 20
4.3 Test Result Of RAIAted TeST.......cccueiiiiiiie et er e e e e e s et ee e e e e e s e e nnnneeeeeeaaeeeannns 21
4.4 Radiated SPUNOUS EMISSION ....ccccoiii i 22
O I ES o) Y == LY TN o =T LU o 4= o | 23
6 Uncertainty Of EVAIUGLION ... ...uuiiiiiiiiiiiiiiiiiiieiiiie e e e ee e e eaes e ee e assssesssessnssensssssssnnnnnnnnnnnnns 24

Appendix A. Test Results of Conducted Test
Appendix B. Test Results of Radiated Test
Appendix C. Test Setup Photographs

Sporton International Inc. (Kunshan) Page Number : 2 of 24
TEL : +86-512-57900158 Issued Date : Jun. 05, 2023
FCC ID: IHDT56AL9 Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



saronis. FCC RF Test Report Report No. : FG340401-01G

History of this test report

Report No. Version Description Issued Date
FG340401-01G 01 Initial issue of report Jun. 05, 2023
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
Not applicable for
- §96.41 Peak-to-Average Ratio Not Applicable PP .
End User Devices
Maximum E.I.R.P Pass -
3.3 §96.41 )
. . . Not applicable for
Maximum Power Spectral Density Not Applicable PP .
End User Devices
§2.1049 ) ) .
3.4 Occupied Bandwidth Reporting only -
§96.41
§2.1051 Conducted Band Edge Measurement
3.5 ) ] Pass -
§96.41 Adjacent Channel Leakage Ratio
§2.1051 _ o
3.6 Conducted Spurious Emission Pass
§96.41
Frequency Stability for
3.7 §2.1055 Pass -
Temperature & Voltage
§2.1051 ) ‘ o Under limit
4.4 Radiated Spurious Emission Pass 7.68 dB at
§96.41 10818.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation
limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks
of non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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saronis. FCC RF Test Report

Report No. :

FG340401-01G

1 General Description

1.1 Applicant

Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Feature of Equipment Under Test
Product Feature
Equipment Mobile Cellular Phone
Brand Name Motorola
Model Name XT2323-2, XT2323-5, XT2323-6
FCC ID IHDT56AL9

Tx Frequency

LTE Band 48: 3550 MHz ~ 3700 MHz

Rx Frequency

LTE Band 48: 3550 MHz ~ 3700 MHz

Bandwidth 5MHz / 10MHz / 15MHz / 20MHz
<Ant. 1>
LTE Band 48C: 18.80 dBm
<Ant. 2>

Maximum Conducted Power LTE Band 48C: 19.26 dBm
<Ant. 3>
LTE Band 48C: 21.57 dBm
<Ant. 5>
LTE Band 48C: 22.33 dBm
<Ant. 1>
LTE Band 48: -6.5 dBi
<Ant. 2>

. LTE Band 48: -2.5 dBi

Antenna Gain <Ant. 3>
LTE Band 48: -2.4 dBi
<Ant. 5>

LTE Band 48: -2.4 dBi

Type of Modulation

QPSK / 16QAM / 64QAM / 256QAM

Conducted: 351606570017474/351606570017482

IMEI Code Radiation: 351606570016138/351606570016146
HW Version DVT2

SW Version T2TV33.23

EUT Stage Identical Prototype

Remark:

1. The maximum EIRP is calculated from max output power and max antenna gain, so only the
maximum EIRP of Ant.5 for LTE Band 48C is shown in the report.
2. The three models XT2323-2, XT2323-5, XT2323-6 are only for market differentiation, all the

others are the same.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AL9

Page Number
Issued Date
Report Version
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Report No. :

FG340401-01G

1.4 Specification of Accessory

Accessories Information

AC Adapter Brand Name Motorola(Salom) Model Name MC-301
Base Battery Brand Name Motorola (ATL) Model Name PM29

Flip Battery Brand Name Motorola (ATL) Model Name PV11

USB Cable 1 Brand Name Motorola(Cabletech) Model Name SC18D13216
USB Cable 2 Brand Name Motorola(Luxshare) Model Name SC18D13217
USB Cable 3 Brand Name Motorola(Saibao) Model Name SC18D13215
USB Cable 4 Brand Name Motorola(Saibao) Model Name SC18D86732

1.5 Re-use of Measured Data

151

Introduction Section

This application re-uses data collected on a similar device. The subject device of this application (Model:
XT2323-2, XT2323-5, XT2323-6, FCC ID: IHDT56AL9) is electrically identical to the reference device
(Model: XT2323-1, FCC ID: IHDT56ALS) for the portions of the circuitry corresponding to the data being
re-used. Based on their similarity, the FCC Part 96 for LTE B48 (equipment class: CBE) reuse the
original model’s result and do spot-check, following the FCC KDB 484596 D01 Referencing Test Data

vO1.

The applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID: IHDT56AL9.

1.5.2 Model Difference Information

The main difference between FCC ID: IHDT56AL8 and FCC ID: IHDT56AL9 is as below:

e Remove LTE B19/32/42/43/38C, 5G NR n8/n38/n40.

e Add LTE B14/29/30/46/71/5B/66B/48C, 5G NR n12/n14/n25/n29/n30/n48/n70/n71,

Other differences and all the details of similarity and difference can be found in the confidential
documents (XT2323-2, XT2323-5, XT2323-6_Operational Description of Product Equality Declaration).

1.5.3 Reference detail Section:

. Frequency Reference |Type Grant/ FCC ID
Eglr? qullp;;n:nt Band FCC ID Permissive Ref.l_eigznce Filling Titlsépeocrttion
(MHz) (Parent) Change (Variant)
CBE LTE B48 Original FG340401F All sections
96 (LTE) (Part96) IHDTS6AL8 Grant FG340401G IHDTS6AL9 applicable
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1.5.4 Spot Check Verification Data Section

Conducted power test and radiated spurious emission test against the variant model based on the
worst-case condition from the original model was performed in this filing to demonstrate the test data
from original model remains representative for the variant model.

All test procedures follow the related section of parent report.

Summary for power and RSE spot check for each rule entry and technology is listed as below:

IH%;?S:ELS IHDT56AL9
Test Item Mode Worst mode Test Variant Difference (dB)
Check Test Result
Result
Conducted Power | | ¢ gang g 23.56 22.63 0.93
(dBm)
IHDT56ALS8 IHDT56AL9
Test Item Mode Parent Variant Difference (dB)
Worst Result Check Result
Radiated Spurious
Emission LTE Band 48 -3.50 -8.05 4.55
(dBm)
Conclusion:

Radiated spurious emission test against the variant model based on the worst-case condition from the
original model was performed in this filing to demonstrate the test data from original model remains
representative for the variant model.

Based on the spot check test result, the test data from the original model is representative for the
variant model. The power level and RSE spot check are shown within expected level compliant to limit
line.

We are using power and EIRP measurements from the original parent model reports to list on the grant.

The same Part 96 EUD mechanism/software is used in the variant. Hence, there is no spot check data
for Part 96 EUD hand-shaking mechanism.

We confirm that the test data reuse policy of FCC KDB 484596 D01 Referencing Test Data vO1 has
been followed and the test data as referenced from the parent model report represents compliance with

new FCC ID.
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1.6 Maximum EIRP and Emission Designator

LTE Band 48C_CA QPSK 16QAM/64QAM/256QAM
BW (MHz) Maximum EIRP Emission Maximum EIRP Emission
Frequency (MHz) (W) Designator (W) Designator
(99%0BW) (99%O0BW)
5MHz+20MHz 0.0966 23M3G7D 0.0918 23M4W7D
10MHz+20MHz 0.0973 28M4G7D 0.0927 28MOW7D
15MHz+20MHz 0.0966 32M9G7D 0.0916 32MOW7D
20MHz+5MHz 0.0979 23M3G7D 0.0942 23M5W7D
20MHz+10MHz 0.0964 28M1G7D 0.0918 28MOW7D
20MHz+15MHz 0.0977 32M7G7D 0.0940 32M8W7D
20MHz+20MHz 0.0984 38M0OG7D 0.0953 37TM7W7D

Note: All modulations have been tested, only the worst test results of PSK & QAM are shown in the report.

1.7 Testing Site

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

. ) . FCC Test Firm
Sporton Site No. FCC Designation No. ) ]
Test Site No. Registration No.

03CHO04-KS
THO1-KS

CN1257 314309

1.8 Test Software

Item Site Manufacturer Name Version
1. 03CHO04-KS AUDIX E3 6.2009-8-24al
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1.9 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 940660 D01 Part 96 CBRS v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, pre-scanned flip open and close state in three orthogonal panels X, Y, Z.

The worst cases (Z plane with flip open) were recorded in this report.

Bandwidth (MHz) Modulation RB# | oo
Test Items | Band
20+20[20+15/15+20[20+10[10+20| 20+5 | 5+20 [15+15[15+10/10+15| QPSK [16QAM|64QAM|256QAM| 1 |Half|Full| L [ M |H
WD, QUL 48C_CA | v Y \ \Y \Y \Y \Y - - - \ \ \ \ % V|V |V
Power -
Adjacent
Channel
Leakage 48C_CA | v \Y \Y \Y \Y \Y \Y = = = \Y \Y \Y \ Y V| V| Vv ]|V
Ratio
26dB and
99% M8C CA | v \ \% \Y \% \% \Y - - - \ \ \% \%
Bandwidth
Conducted
Band Edge M8C CA | v \ \% \Y \% \% \Y - - - \ \ \ \ \% V| Vv |Vv]|v
Conducted
Spurious H48C CA | v Y v v v v v - - - v v V| v |v
Emission
E..RP. HK8C CA | v \Y \ \Y \Y \Y \Y = = = \Y \Y \Y \Y v V|V |V
Frequency
Stability 48C_CA | v - - - v Y Y
Radiated
Spurious 148C_CA Worst Case V| v|v
Emission
1. The mark “v “means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.
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2.2 Connection Diagram of Test System

System
Simulator
Power
EUT
Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Iltem [Equipment Trade Name [Model No. FCC ID Data Cable |Power Cord
1. |Power Supply GWINSTEK |PSS-2002 N/A N/A Unshielded, 1.8 m
2. |System Simulator|Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer
reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.

Offset = RF cable loss.

Following shows an offset computation example with cable loss 6.6 dB.

Example :
Offset(dB) = RF cable loss(dB).
= 6.6 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 48C_CA Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55273 55898 56523
PCC
Frequency 3553.3 3615.8 3678.3
5+ 20
Channel 55390 56015 56640
SCC
Frequency 3565 3627.5 3690
Channel 55340 55965 56590
PCC
Frequency 3560 3622.5 3685
20+ 5
Channel 55457 56082 56707
SCC
Frequency 3571.7 3634.2 3696.7
Channel 55295 55896 56496
PCC
Frequency 3555.5 3615.6 3675.6
10 + 20
Channel 55439 56040 56640
SCC
Frequency 3569.9 3630 3690
Channel 55340 55941 56541
PCC
Frequency 3560 3620.1 3680.1
20 + 10
Channel 55484 56085 56685
SCC
Frequency 3574.4 3634.5 3694.5
Channel 55318 55893 56469
PCC
Frequency 3557.8 3615.3 3672.9
15+ 20
Channel 55489 56064 56640
SCC
Frequency 3574.9 3632.4 3690
Channel 55340 55916 56491
PCC
Frequency 3560 3617.6 3675.1
20 + 15
Channel 55511 56087 56662
SCC
Frequency 3577.1 3634.7 3692.2
Channel 55340 55891 56442
PCC
Frequency 3560 3615.1 3670.2
20 +20
Channel 55538 56089 56640
SCC
Frequency 3579.8 3634.9 3690
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power / ACLR

I

|

System Simulator EUT

3.1.326dB & 99% Occupied Bandwidth, Conducted Band-Edge and Conducted
Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure and record the power level from the system simulator.
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3.3 EIRP

3.3.1Description of the EIRP Measurement

EIRP and PSD limits for CBRS equipment as below table:

Device Maximum EIRP Maximum PSD
(dBm/10 MHz) (dBm/MHz)
Applied End User Device 23 N/A
O Category A CBSD 30 20
O Category B CBSD 47 37

Note: The total channel bandwidth EIRP comply with the limit, thus any 10MHz EIRP also comply.

3.3.2Test Procedures for EIRP

1. Establishing a communications link with the call box (Base station) to measure the Maximum
conducted power, the parameters were set to force the EUT transmitting at maximum output power
level. Use the average power measurement function to measure total channel power of each

channel bandwidth (per ANSI C63.26-2015 Section 5.2.1)

2. Determining ERP and/or EIRP from conducted RF output power measurements (Per ANSI
C63.26-2015 Section 5.2.5.5)
EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where
P = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

Part 96.41 (e) (1) (ii)

For End User Devices the emission limits outside the fundamental are as follows:

Within 0 MHz to B MHz above and below the assigned channel < -13 dBm/MHz

Greater than B MHz above and below the assigned channel < -25 dBm/MHz

where B is the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the
End User Device.

Notwithstanding the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End

User Devices shall be at least 30 dB.

Part 96.41 (e) (2)

For CBSDs and End User Devices, the conducted power of emissions below 3540 MHz or above 3710
MHz shall not exceed —25 dBm/MHz, and the conducted power of emissions below 3530 MHz or above
3720 MHz shall not exceed —40dBm/MHz

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2 The band edges of low and high channels for the highest RF powers were measured.
3 Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used
5 Offset has included the duty factor for LTE Band 48. Duty factor =10 log (1/x), where X is the

measured duty cycle.

o

Set spectrum analyzer with RMS detector.
7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed

-40dBm/MHz.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
Sporton International Inc. (Kunshan) Page Number : 18 of 24
TEL : +86-512-57900158 Issued Date : Jun. 05, 2023
FCC ID: IHDT56AL9 Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



saronis. FCC RF Test Report Report No. : FG340401-01G

3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer

/Receiver Rediead o
System Simulator
4.2.2 For radiated test from 30MHz to 1GHz
RX Antenna

'y

im

1
Metal Full Soldered Ground Plane

wi a

L L
Wsz:m Sim:lator Spectrum Analyzer [ Receiver

Sporton International Inc. (Kunshan) Page Number 1 20 of 24
TEL : +86-512-57900158 Issued Date : Jun. 05, 2023
FCC ID: IHDT56AL9 Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



saronis. FCC RF Test Report Report No. : FG340401-01G

4.2.3 For radiated test above 1GHz

RX Antenna

1-4dm

Metal Full Soldered Ground Plane

- ..

Spectrum Analyzer / Receiver

System Simulator

4.3 Test Result of Radiated Test

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI C63.26-2015.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment
) L Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum _ Apr. 25, 2023~ Conducted
Analyzer R&S FSV40 101040 | 10Hz-40GHz | Oct. 12,2022 ' 22 % 0] Oet. 11,2023 | o gy
. - Apr. 25, 2023~ Conducted
Power divider STI STI08-0055 - 0.5~40GHz NCR May 27, 2023 NCR (THO1-KS)
Temperature &hu _ H2014011| -40~+150°C Apr. 25, 2023~ Conducted
midity champer | Hongzhan | LP-150U 440 | 20%-95%RH | JU- 152022 |y 57 2023 | Ul 14,2023 | (1401 ks)
EXA Spectrum . MY574710| 10Hz-44G,MAX Radiation
Analyzer Keysight N9010B o 3008 Oct. 12, 2022 | May 25, 2023 | Oct. 11,2023 | 310, )
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | May 25, 2023 | Oct. 15, 2023 (oggﬂggf’}gs)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Apr. 09, 2023 | May 25, 2023 | Apr. 08, 2024 (Oggﬂng’é‘s)
Horn Antenna | Schwarzbeck | BBHA9120D | 1284 | 1GHz~18GHz | Oct. 16, 2022 | May 25, 2023 | Oct. 15, 2023 (O?ngﬂng’&)
SHF-EHF Horn | Com-power AH-840 101070 | 18GHz~40GHz | Jan. 08, 2023 | May 25, 2023 | Jan. 07, 2024 (Oggﬂng’}?s)
Amplifier SONOMA 310N 380827 | 9KHz-1GHz | Jul. 11,2022 | May 25, 2023 | Jul. 10, 2023 (Oggﬂgf&)
o EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 05, 2023 | May 25, 2023 | Jan. 04, 2024 (03CHO4-KS)
high gain Amplifier EM EMO1G18GA| 060840 | 1Ghz-18Ghz | Oct. 12, 2022 | May 25, 2023 | Oct. 11, 2023 (Oggﬂng’&)
. . 3008A023 Radiation
Amplifier Agilent 8449B 70 1Ghz-18Ghz | Oct. 12, 2022 | May 25, 2023 | Oct. 11, 2023 (03CH04-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR May 25, 2023 NCR (03CH04-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR May 25, 2023 NCR (o§§ﬂ82?£5)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR May 25, 2023 NCR (03CHO4-KS)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +0.48 dB
Occupied Channel Bandwidth +0.1%

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.82 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.56 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 354 dB
Confidence of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Test Results of Conducted Test

Temperature : 22~23°C
Relative Humidity : 40~42%

Test Engineer : Simle Wang

Conducted Output Power(Average power) and EIRP

LTE Band 48C (Ant.5):
Combination 20MHz+20MHz (100RB+100RB)

PCC ScC Measured

Channel Modulation EIRP(W)

RB Size RB offset RB Size RB offset Power

—

256QAM

[N

Combination 20MHz+15MHz (100RB+75RB)
PCC SCC
Modulaton | Az EIRP(W)
RB Size RB offset RB Size RB offset
QPSK

16QAM

Combination 15MHz+20MHz (100RB+75RB)
pCC scc Measured
RB Size RB offset RB Size RB offset Power
(0]2551¢ Max 1
16QAM Max 1
Combination 20MHz+10MHz (100RB+50RB)

Channel Modulation EIRP(W)

Measured
RB Size RB offset RB Size RB offset Power

QPSK Max
16QAM Max
Combination 10MHz+20MHz (50RB+100RB)

Channel Modulation EIRP(W)

Measured
RB Size RB offset RB Size RB offset Power

QPSK Max 0]
16QAM Max (0]

Modulation EIRP(W)
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Combination 20MHz+5MHz (100RB+25RB)
pCC scc Measured
RB Size RB offset RB Size RB offset Power
M QPSK 1 Max 1

Channel Modulation EIRP(W)

L 16QAM 1 Max 1

Combination 5MHz+20MHz (25RB+100RB)

PCC SCC Measured
RB Size RB offset RB Size RB offset Power
QPSK 1 Max 1

Channel Modulation EIRP(W)

16QAM 1 Max 1
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LTE Band 48C

26dB Bandwidth

Mode LTE Band 48C : 26dB BW(MHz)
Modulation QPSK 16QAM
BW 5MHz+20MHz 5MHz+20MHz
Middle CH 25.03 24.93
BW 10MHz+20MHz 10MHz+20MHz
Middle CH 29.91 29.97
BW 15MHz+20MHz 15MHz+20MHz
Middle CH 34.97 34.97
BW 20MHz+5MHz 20MHz+5MHz
Middle CH 24.88 24.93
BW 20MHz+10MHz 20MHz+10MHz
Middle CH 29.91 30.03
BW 20MHz+15MHz 20MHz+15MHz
Middle CH 35.11 34.83
BW 20MHz+20MHz 20MHz+20MHz
Middle CH 39.90 39.96

Spectrum v Spectrum 2
Ref Level 26.60 dom  Offset 6.60 db @ RBW 1 MHz RefLevel 26.60 dom  Offset 5.60 0B @ RBW 1 MHz
o Att 30dE SWT  7.5ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  7.5ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
T MIL1] 18.22 dBr T MI[1]
20 dan . 617 ) 20 de
/ -~ ~ B 26.00 db| / B
10 dBm o B \ 25.025000000 MH 0 dBm f g T
{ Q fac Y 144.6 { Q factor \
0d8 - 0 dem — t
/ | f ;
10 f 10 |
20 T -20 +
and ! — — 30, >
40 -40
50 50
60 60
70 d 70 d
OF 0.625025 GHz 1001 pts Span 50.0 MHz CF 0.625025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | Y-value | Function | Function Result |
M1 T 3.617562 GHz 18.22 dar nd@ down 25,025 WHz M1 19.59 der nd@ down 24,025 WHz
T 1 3.612388 GHz -8.31 dBy nd@ 26.00 d& 1 1 -7.09 dBm nd@ 26.00 d&
T2 1 3.637413 GHz 5.73 d8 q facto 144.5 T2 1 -5.61 dan q facto 145.0
GInn ve J (I ve
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LTE Band 48C
Middle Channel / 10MHz+20MHz/QPSK Middle Channel / 10MHz+20MHz/16QAM

Spectrum y Spectrum
Ref Level 26.60 dom  Offset 6.60 db = RBW 1 MHz Reflevel 26.60 dom  Offset 6.60 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att 30dE SWT  94ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
I EEED] 17.50 B o EEED] 17.08 dBm|
20 dam - 3.6195360 GHz| 20 dam ,\ 3.6179170 GHz]
S Aahes e | 7
o ~ CJHIB 26.00 dB| / e R A 26.00 dB|
10 dBm- 4 B A 29.910000000 MHz 10 dam. : D T 29.970000000 MHZ]
| q factor 4 121.0| J' q factor Y 120.7|
0 d ¢ 0 d +
! f 12
r ki ¥ 4 y v
-10 f i -10 f I
-20 -20 ! ‘
/ | ] L
30 t = =30 di =
- 7 A -~ S AR / ™ \
\5"“ e ey W e, A PN VAVAS I had™ RN
40 = -40 =
-50 df =50 di
-60 df -60
70 d 70 d
OF 3.62505 GHz 1001 pts Span 60.0 MHz CF 0.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 3.619536 GHz 17.50 dém ndé down 23,81 MHz M1 1 3.617917 GHz 17.08 dBm ndé down 23,87 MHz
T 1 32.610065 GHz -8.57 dam e 26.00 ds T 1 2.610008 GHz -8.82 dam e 26.00 ds
T2 1 3.639975 GHz -7.65 dBm Q factor 121.0 T2 1 3.639975 GHz -3.99 dBm Q factor 120.7
L )i J - L )i J -

LTE Band 48C
Middle Channel / 15MHz+20MHz/QPSK Middle Channel / 15MHz+20MHz/16QAM

Spectrum o Spectrum o
Ref Level 26.60 dam  Offset 6.60 dB & RBW 1 MHz Ref Level 26.60 dém  Offset 6.60 d@ & RBW 1 MHz
o Att 30dE SWT  9.5ps @ VBW 3MHz  Mode Aulo FFT e Att 30de SWT  95ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.05 dBm| CZETEN] 16.01 dBm|
20 dam = 3.6135760 GHz| 20 dBm 4 3.6168630 GHz]
P L VA U WL Ny 26.00 dB| o N”\Wj, S AR 26.00 dB|
10 dBm- 1 Bl N N 34.965000000 MHz 10 dam: 1 7 =g A 34.965000000 MHZ
/ Q factor \ 103.9] { W Q factor i 103.4
od ! 0d / \
] ; . "
10 ¢ i .10 di L 2
! ]| { [
20 I 20 ‘ 1
T
] \ ] |
30 d L 30 df -
8 Y e P - e | [ p—
st |V V! LY P— J S v P
o J N s —,
50 o 50 di
60 d -60
7o d 70 df
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.613576 GHz 16.05 dBm ndB down 34,965 MHz [ 1 3.616663 GHz 16.01 dBm ndB down 34,965 MHz
T1 1 3.607492 GH2 -10.82 dBm nd8 26.00 dB T1 1 3.607492 GH2 -9.30 dém nd8 26.00 dB
T2 1 3.642458 GHz -10.92 dém Q factor 103.3 T2 1 3.642456 GHz -10.41 d8m Q factor 103.4
[ )i ] TN v [ T ) TN

LTE Band 48C
Middle Channel / 20MHz+5MHz/QPSK Middle Channel / 20MHz+5MHz/16QAM

Spectrum o Spectrum o
Ref Level 26.60 dam  Offset 6.60 di @ RBW 1 MHz Ref Level 26.60 dim  Offset 6.60 db @ RBW 1 Mnz
o At 30dE SWT  7.5ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max [0 17 Max
i1 19,13 dBm| M1l T 19,77 ab|
20 dBm 3.6330170 GHz| 20 dBm P . 3.6340160 GHz|
N 26.00 dB) P R N et \ 26.00 dB)
10 dgm- 7 - 24.875000000 MHz 10 dém: 7 = - - By \ 24.925000000 MHZ
/ @ factor 146.1 / @ factor \ 145.8|
od TR od i L
i ! 1
10 df -10 di - T
/ f \
o0 20 |
/ / |
30'*"\ ] e 30d _ / e
I { / v -~ - ad h -
/ et Rt N
=30
50 df 50 df
-60 df -60
70d 70 dl
CF 3.624975 GHz 1001 pts Span 50.0 MHz CF 3.624075 GHz 1001 pts Span 50.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 3.633017 GHz 15.13 dBm ndé down 24,875 MHz M1 1 3.634016 GHz 13.77 dém ndé down 24,925 MHz
T 1 3.612637 GHz -7.12 dam nds 26.00 d8 T1 1 3.612567 GHz -6.24 dam nds 26.00 d8
T2 1 3.637512 GHz ~7.59 dam Q factor 146.1 T2 1 3.637512 GHz -5.56 dBm Q factor 145.8
{ e ) - L e ) -
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LTE Band 48C

Middle Channel / 20MHz+10MHz/QPSK

Middle Channel / 20MHz+10MHz/16QAM

Spectrum y Spectrum
Ref Level 26.60 dom  Offset 6.60 db = RBW 1 MHz Reflevel 26.60 dom  Offset 6.60 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT o Att S0dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ML, 17.89 dBm| EEED] 17.29 B
20 dBm 'WJ\ . 3.6329020 GHz| 20 dBm L 3.6370380 GHz|
T Pt P T, 26.00 db| |, B 26.00 db|
10 dBm- 7 Bw A\ 29.910000000 MHz 10 dam: 7 B Y 30.030000000 MHZ
| Q factor 4 121.5] / Q factor | 121.1
0 d + 0 d -
i} T2 T Q_
10 fl {‘ =10 di 71 T
20 / ! 20 / |
! \ ] |
) ) A
0 d / ~ 0 a < AP
Py [/'\,J VS A—" A \ o Arr~S N AN B,
) =i b - L
50 df =50 di
-60 df -60
70 d 70 df
OF 3.62505 GHz 1001 pts Span 60.0 MHz CF 0.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 3.632002 GHz 17.69 dam ndé down 23,81 MHz M1 1 3.637038 GHz 17.29 dBm ndé down 30,03 MHz
T 1 2.610185 GHz -8.26 dam e 26.00 ds T 1 2.610125 GHz -9.34 dam e 26.00 d8
T2 1 3.640095 GHz -6.12 dBm Q factor 1215 T2 1 3.640155 GHz ~9.24 dBm Q factor 1211
L )i J - L )i J -

LTE Band 48C

Middle Channel / 20MHz+15MHz/QPSK

Middle Channel / 20MHz+15MHz/16QAM

Spectrum

vy Spectrum vy
Ref Level 26.60 dom  Offset 6.60 db @ RBW 1 MMz Ref Level 26.60 dam  Offset 5.50 dB e RBW 1 MHz
o Att 30dE SWT  9.5ps @ VBW 3MHz  Mode Aulo FFT o Att S0dE SWT  95ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 15.75 dBm)| " CZETEN] 17.81 dBm)|
20 dam 3.6291510 GHz| 20 dBm 3.6246050 GHz]
L AT 26.00 db| e S [N DR 26.00 dB|
10 dBm- B 1 35.105000000 MHz 10 dam: 1 - Y\ 34.825000000 MHZ
Q factor \ 103.4) / Y atactor 1 104.1
od t 0 f +—
4 Y ¥ 4 i ¥
-10 % - -10 : T
20 ! \ 20 ( ‘l
04 i IJ ! 0 |
rAAYinvd VAN Lo AR \ —_rrprd S S VA A
40 - 407 - -
50 d -50 di
-60 d -60
7o d 70 df
CF 3.625025 GHz 1001 pts Span 70.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.620151 GHz 15.75 dBm ndB down 35,105 MHz [ 1 3.624605 GHz 17.81 dém ndB down 34,625 MHz
T1 1 3.607542 GHz -11.0¢ dam nde 26.00 d8 T1 1 3.607612 GHz -8.95 dim nde 26.00 d8
T2 1 3.642647 GHz -9.95 dBm Q factor 103.4 T2 1 3.642436 GHz -8.08 dBm Q factor 104.1
L i )| GINNIn ve L hi )| (I ve

LTE Band 48C

Middle Channel / 20MHz+20MHz/QPSK

Middle Channel / 20MHz+20MHz/16QAM

Spectrum o Spectrum o
Ref Level 26.60 dom  Offset 6.60 db = RBW 1 MHz Reflevel 26.60 dom  Offset 6.60 0B = RBW 1 Mnz
o At 30dE SWT 114ps @ VBW 3MHz  Mode aute FFT o Att 30dE SWT 1l4ps @ VBW 3MHz  Mode aute FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
EEED] 16.41 B EEED] 15.37 dBm|
20 dom = 3.6194120 GHz] 20 dam 3.6090960 GHz|
ey o W o B . 26.00 dB) AP Adp 26.00 db|
Wl A\8 AR h e AN atiin W IPRO.C'A % - PR
10 dm- f T By : h 39.800000000 MHz| 10 dém: 7 7 B Y ™ 39.960000000 MHz
! ‘\ Q factor 1 90.8] ! \ Q factor | 90.3]
ad 1 0 / \
1 ] ! ]
) 12 T 2
10 df -10 d = ll
.’ 1 .‘ \
2 2 +
20 T 20 \
| 1
and +
A A = AT A 7 [
v s N R AETAVATA Y. Vi p T AN
i} Ly
50 df =50 di
-60 df -60
70 d 70 d
CF 8.625 GHz 1001 pts Span B0.0 MHz CF 8.625 GHz 1001 pts Span B0.0 MHz
Marker Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value Y-value | Function | Function Result |
ML 1 3.613412 GHz 16.41 dBm ndé down 39.8 MHz M1 1 3.609096 GHz 15.37 dBm ndé down 39,96 MHz
T 1 2.6051 GHz -0.40 dam e 26.00 ds T 1 2.60502 GHz -10.57 dam e 26.00 ds
T2 1 3.6443 GHz -9.25 dBm Q factor 0.8 T2 1 3.64498 GHz -10.71 dam Q factor 0.3
L )i J - L )i J -
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saronis. FCC RF Test Report

Report No. : FG340401-01G

Occupied Bandwidth

Mode LTE Band 48C : OBW(MHz)

Modulation QPSK 16QAM

BW 5MHz+20MHz 5MHz+20MHz
Middle CH 23.33 23.43

BW 10MHz+20MHz 10MHz+20MHz
Middle CH 28.35 27.99

BW 15MHz+20MHz 15MHz+20MHz
Middle CH 32.87 32.94

BW 20MHz+5MHz 20MHz+5MHz
Middle CH 23.28 23.53

BW 20MHz+10MHz 20MHz+10MHz
Middle CH 28.11 27.99

BW 20MHz+15MHz 20MHz+15MHz
Middle CH 32.73 32..80

BW 20MHz+20MHz 20MHz+20MHz
Middle CH 38.04 37.72

LTE Band 48C

n e . o
Spectrum ry Spectrum ry
Ref Level 26.60 dbm  Offset 6.60 db @ RBW 1 MHz Ref Level 26.60 dom  Offset 5.60 0B & RBW 1 MHz
S S0d8 SWT  7.5ps @ VBW 3MHz  Mode Auto FFT o At S0d8 SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@0k Max
T [ZETEN] E T [ZETEN] 19.28 dBm
20 dan — 20 de — 1.6168830 GHz
il . 23.3 f - 5 By 23.426573427 MH
) dBm i S ) dem ¢ = = i
i \ ]
o8 | 0 dam L \
T 7 ] T
10d i 1 10 : Y
20 ! . -20 !
a0 g - — 30 A
- _ -
40 -40
50 d 50
60 -60
70 d 0
OF 0.625025 GHz 1001 pts Span 50.0 MHz CF 0.625025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 3.615734 GH: 18.25 dB M1 1 3.616883 GHz 19.28 dBm
T 1 3.6132368 GHz 11.82 dBm Occ Bw 23,326673327 MHz 1 1 3.6131369 GHz 11.52 dBm Occ Bw 23,426573427 MHz
T2 1 36365635 GHz 9.88 dam T2 1 36368635 GH2 9.30 darm
GInn ve L J J (I e

Sporton International Inc. (Kunshan) : A6 of A129
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saronis. FCC RF Test Report Report No. : FG340401-01G

LTE Band 48C

Middle Channel / 10MHz+20MHz/QPSK Middle Channel / 10MHz+20MHz/16QAM

Spectrum
Ref Level 26.60 dom  Offset 6.60 db = RBW 1 MHz Reflevel 26.60 dom  Offset 6.60 0B e RBW 1 Mnz
o Att 30dE SWT  S.4ps @ VBW 3IMHz  Mode Aulo FFT e Att S0dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
EEED] 17.26 B EEED] 15.8+ dBm|
20 dam - ¥ 3.6151600 GHz] 20 d&m - 3.6177970 GHz]
e e aat N oy G T 28.351648352 MHz| TL~ Fim ) ~ T S L 27.992007992 MHz|
10 dBm: 7 ' 10 dam. =
1 j
od | 4 od + ¥
|
10 d ‘JI ‘l 10 J \
20 - L 20 ,I L
] |
30 d = - 730 di - / 1 e
Uy \ T P o Wi ] ~—
AT LA P Y IV Tl N Vish % -~ G Ay
40 -40
50 df 50 df
-60 df -60
7o d 70 df
CF 3.62505 GHz 1001 pts Span 60.0 MHz CF 3.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 3.61516 GHz 17.28 dém [ 1 3.617797 GHz 15.34 dBm
T 1 3.6107843 GHz 10.73 dam oce Bw 28,351648352 MHZ T 1 3.6109641 GHz 9.30 dam oce Bw 27,092007992 MHZ
T2 1 3.6391350 GHz 9.96 dBm T2 1 3.6389561 GHz 8.37 dom
L )i J - L )i J -

LTE Band 48C
Middle Channel / 15MHz+20MHz/QPSK Middle Channel / 15MHz+20MHz/16QAM

Spectrum o Spectrum o
Ref Level 26.60 dam  Offset 6.60 dB & RBW 1 MHz Ref Level 26.60 dém  Offset 6.60 d@ & RBW 1 MHz
o Att 30dE SWT  9.5ps @ VBW 3MHz  Mode Aulo FFT e Att 30de SWT  95ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 15.21 dBm)| CZETEN] 15.41 dBm)|
20 dam s 3.6166530 GHz| 20 dBm K 3.6124560 GHz]
T e e, DGR, 32.867132867 MHZ] TN AR A REERY A 32.937062937 MHz|
: L omarn, s 2 S
/ Y \ | y i
q / | 4 / |
° ] \ 0 | 1
f
-10 d / ] 10 d I 1
| T
) . ] !
2 - ? I |
J
30 dany ~ A 30 di ,,/ ——
| '»“fl.’\“ I AN f’\'\:‘*-""*f‘w’ [ e Y
40 A 40
50 o 50 di
-60 d -60
7o d 70 df
CF 3.624975 GHz 1001 pts Span 70.0 MHz CF 3.624975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.616653 GHz 15.21 dém [ 1 3.612456 GHz 15.41 dBm
T1 1 3.6084715 GH2 10.47 dBm 0ce Bw 32.B67 132867 MHz T1 1 3.6084715 GHz 11.34 dBm 0ce Bw 32.937062937 MHz
T2 1 3.6413386 GHz 9.40 dém T2 1 3.6414086 GHz 11.24 dBm
[ )i ] TN v [ T ) TN

LTE Band 48C
Middle Channel / 20MHz+5MHz/QPSK Middle Channel / 20MHz+5MHz/16QAM

Spectrum o Spectrum o
Ref Level 26.60 dom  Offset 5.60 db = RBW 1 MHz Ref Level 26.50 dam  Offset 5.60 0 = RBW 1 Wiz
| Att 30de SWT 7.5pus @ VBW 3IMHz  Mode auto FFT po Att 30de SWT T.5ps @ VBW 3 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
CEEET 1846 dom) GEE) 19.63 dim|
20 d&m ) S 3.6326670 GHz] 20 dam It 3.6356140 GHz]
1| B B o 23.276723277 MH] L e Oc pif 23.526473526 MHz|
10 dem - - 2 5 10 dbm E i
{ \
f /
o d . \ 0 ’ 1
J | |
/ | / |
-20 20
T T
J | / Vol
40 40
50 df 50 df
-60 df -60
-70 df -70 d
CF 3.624975 CHz 1001 pts Span 50.0 MHz CF 3.624975 GHz 1001 pts Span 50.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 3.632667 GHz 18.46 dém M1 1 3.635614 GHz 19.63 dém
T1 1 3.5134865 GH: 5.91 dém occ Bw 22.276723277 WHz 1 1 3.5133866 GHz 9.89 dém occ Bw 23.526473526 MHz
T2 1 3.6367632 GHz 10.92 dBm T2 1 3.6369131 GHz 11.92 dBm
{ e ) L e ) -
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LTE Band 48C

Middle Channel / 20MHz+10MHz/QPSK

Middle Channel / 20MHz+10MHz/16QAM

Spectrum y Spectrum
Ref Level 26.60 dom  Offset 6.60 db = RBW 1 MHz Reflevel 26.60 dom  Offset 6.60 0B e RBW 1 Mnz
o At 30dE SWT  94ps @ VBW 3MHz  Mode aute FFT o Att S0dE SWT  94ps @ VBW 3MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
L 16.85 dBm| M 16.29 dBm|
20 dam ) ’,l - 3.6350000 GHz| 20 dam ! - 3.6319430 GHz|
e WP RPNt . 2y T e 28.111888112 MHZ] P R PR P e PP 27.992007992 MHz|
At u 3 et / P MY
10 dBm: 7 = ¢ 10 dam. - 2 o .
/ / N Y
od / i od / ‘
/ | ( |
10 df 1 -10d 4
T '{ i {
20 - i 20 ‘ T
30 d ) _— = B 30.dBm ! . .
. b e = ~ pus. =~
) -40
50 df =50 di
-60 df -60
70 d 70 d
OF 3.62505 GHz 1001 pts Span 60.0 MHz CF 0.62505 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 3.635 GHz 16.65 dBm M1 1 3.631943 GHz 16.29 dBm
T 1 3.6111430 GHz 9.45 dam oce Bw 28111888112 MHZ T 1 2.611084 GHz 9.07 dam oce Bw 27,092007992 MHZ
T2 1 3.6392558 GHz 11.01 dBm T2 1 3.639076 GHz 10.69 dBm
L ) ] [ w

L )i J

LTE Band 48C

Middle Channel / 20MHz+15MHz/QPSK

Middle Channel / 20MHz+15MHz/16QAM

Spectrum o Spectrum o
Ref Level 26.60 dam  Offset 6.60 dB & RBW 1 MHz Ref Level 26.60 dém  Offset 6.60 d@ & RBW 1 MHz
o Att 30dE SWT  9.5ps @ VBW 3MHz  Mode Aulo FFT e Att 30de SWT  95ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.62 dBm| CZETEN] 15.28 dBm)|
20 dam . 3.6105010 GHz] 20 dBm “ 3.6171930 GHz]
L~ M eesim-" ]2 32.727272727 MH] ol N A P PRSI 32.797202797 MHz|
10 dem: 7 ' 10 dem. : o
! \ ‘\ f \
od + od
f ‘ I
10 d T l\ 10 T
o0 ‘i 20 ‘;
30 df Rl - L; 30 df ‘J' =
™ A ey ) N WATRY cAni e, WA
50 o -50 di
60 d -60
7o d 70 df
CF 3.625025 GHz 1001 pts Span 70.0 MHz CF 3.625025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.619501 GHz 16.62 dBm [ 1 3.617193 GHz 15.28 dém
T1 1 3.6088012 GH2 10.01 dBm oce Bw 32727272727 MH2 T1 1 3.6085914 GHz 9.31 dBm oce Bw 32797202797 MHz
T2 1 3.6415265 GHz 10.74 dBm T2 1 3.6413866 GHz 9.59 dam
L ) )| (IR we

[ )i ) TN

LTE Band 48C

Middle Channel / 20MHz+20MHz/QPSK

Middle Channel / 20MHz+20MHz/16QAM

Spectrum vy E vy
Ref Level 26.60 dam  Offset 6.60 dB & RBW 1 MHz Ref Level 26.60 dém  Offset 6.60 d@ & RBW 1 MHz
o Att 30dE SWT  1l4ps @ VBW 3MHz  Mode Aulo FFT e Att 30dE SWT  1l4ps @ VBW 3MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
CZETEN] 16.00 dBm| CZETEN] 15.18 dBm)|
20 dam l‘ 3.6161290 GHz| 20 dBm 3.6232420 GHz]
N e s Tl I Ty T 38.041958042 MHZ] INA Y QB A 37.722277722 MHz|
10 dBm f t 10 dém !
| ( f
d / | \ d / |
o 0
f I | [
10 d | ] 10 d I
i ! I i
20 f‘ T 20 / \
30 d - . \ —~ - 30 df —
TR N S Y, T AT S \I
40 40 bt
50 o -50 di
60 d -60
7o d 70 df
CF 3.625 CHz 1001 pts Span B0.0 MHz CF 3.625 GHz 1001 pts Span B0.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 3.616128 GHz 16.08 dBm [ 1 3.62324Z GHz 15.18 dBm
T1 1 3.605979 GHz 11.15 dBm 0ce Bw 38.041958042 MHz T1 1 3.6061389 GHz 9.19 dam 0ce Bw 37.722277722 MHz
T2 1 3.844021 GHz 10.49 dBm T2 1 3.6438611 GHz 10.44 dBm
L )i J -

L )i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

Conducted Band Edge

LTE Band 48C / 5MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Middle Band Edge / 1RB0O and 1RB99

Ref Level 28.92 dem  Offset .62 dB Made Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit Gheck PABS
20 dBRE —FPURTOTS_TTNE BE TARS
10 dBm
0
10 d
20 di
30 di ]
| spurioL
. [ § )
80 di
Start 3.5 GHz 10010 pts Stop 9.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52828 GHz -42.73 dBm -2.73 d8
3,540 GHz 1,000 MHz 3.53989 GHz -48,50 dbm -23.50 d
3,543 GHz 1.000 MHz 3,54800 GHz 44,37 dBm -31.37 d
3,550 GHz 300,000 kHz 3.54998 GHz -42.34 dbm -29.34 dB
3.575 GHz 100.000 kHz 3.57389 GHz 10.95 dém -19.05 dB
3,576 GHz 300,000 kHz 3,57501 GHz 34,08 dBm -21.08 d
3.600 GHz 1.000 MHz 3.50642 GHz -41.80 dém -28.80 dB
710 GHz 1.000 MHz 3.61962 GHz -43.41 dbm -24.41dp
3.720 GHz 1.000 MHz 3.71658 GHz -47.96 dBm -22.96 d8
3,750 GHz 1.000 MHz 3.72250 GHz -48.15 dbm -6.15 dB
L )| i

o =

Ref Level 28.82 dém
SGL Count 100/100

Offset 8.82 de Mode Auto Sweep

(@1 sugPwr
Limit dhack Paks
20 rrmr\ SPORTOUS_TNE BE PARS
10 d8m
od
-10 d
204 ] ]
-30 df 1
[ SPURIDUS |
] | |
k j "
60 df ——
Start 3.5 GHz 10010 pts Stop 9.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
3.500 GH2 3,530 GHz 1,000 MHZ 3,50367 GHz -48.80 dBm -8.80 dB
3,540 GHz 1,000 MHz 3.53484 GHz -43,51 dém -23.51de
3,588 GHz 1,000 MHz 3,56822 GHz -48.83 dém -23.83 di
3.612 GHz 1.000 MHz 3,59118 GHz -41,28 dém -28,28 db
3613 GHz 300.000 kHz 361299 GHz -28.94 dém -15.94 dB
3,630 GHz 100.000 kHz 363641 GHz 10.95 dém 19,06 dB
3.639 GHz 300.000 kHz 3.63803 GHz -42.41 dBm -29.41 dB
3,663 GHz 1,000 MHz 3.65908 GHz -40,22 dém -27.22dB
3.720 GHz 1.000 MHz 3.71616 GHz -48.26 dBm -23.26 dB
3,750 GHz 1,000 MHz 3,72325 GHz -43.09 dbm -3.09 d&
L ] oK

Spectrum

Ref Level 23.82 dBm
SGL Count 100/100

Offset 282 de

(@1 vgrwr
Limit heck PAES
20 dBfiz FPURTOUS LINE_ABS PAFS
10 dam
od
10 di
20 di :
a4 | |
[ spurious e aps | I[ ]
e i
4 ZANN &
-60
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1,000 MHz 3.52018 GHz -45.78 dbm -6.78 db
3.530 GHz 3.540 GHz 1.000 MHz 3.53008 GHz -47.61 dBm -22.61 d8
540 GHz 3.549 GHz 1,000 MHz 3.54893 GHz -47.58 dbm -34.58 dB
3.549 GHz 3.550 GHz 300,000 kHz 3.54802 GHz -562.32 dém -39.32 d
3.550 GHz 3.575 GHz 100,000 kHz 3.55546 GHz 10.66 clBm -19.34 dB
3.575 GHz 3.576 GHz 300,000 kHz 3.57543 GHz -53.96 dbm 40,86 di
3.576 GHz 3.600 GHz 1.000 MHz 3.68335 CHz -43.15 dBm -30.15 di
3.600 GHz .710 GHz 1.000 MHz 3.70610 GHz -42.58 dBm -24.58 dp
3.710 GHz 3.720 GHz 1.000 MHz 3.71272 GHz -48.13 dém -23.13 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73758 GHz -47.87 dbm -7.87 db
L )i J -

'E]

Spectrum

Ref Level 28.82 dém
SGL Count 100/100

Offset 8.82 de Mode Auto Sweep

(@1 AvgPwr
Limit §heck
20 difje $PURTOUS [ INE_ABS PAFE
10 dam
o di
0d
ey ; |
804 | ]
S s Ly
Al ]k
Pl JANR W,
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Fraquency | powerabs | ALimit [|
3.500 GHz 3,530 GHz 1,000 MHZ 351521 GHz 48,73 dém -8.73 db
3,540 GHz 1,000 MHZ 3,53306 GHz -48,53 dBm -23.53 dB
3,588 GHz 1,000 MHz 3,54501 GHz 49,02 dBm 24,02 dB
3,612 GHz 1,000 MHz 3,59132 GHz -44.77 dém -31.77 dé
3,613 GHz 300.000 kHz 3.61286 GHz -50,33 dém -37.33 dB
3,638 GHz 100,000 kHz 361798 GHz 11.00 dBm 19,00 dB
3,630 GHz 300.000 kHz 363850 CHz -53.55 dBm -40,55 dB.
3,663 GHz 1,000 MHz 364455 GHz 38,93 dBm -25.93 dB
3,720 GHz 1,000 MHz 367208 GHz -48,07 dBm -23.07 dB.
3.720 GHz 3,750 GHz 1,000 MHz 3,74393 GHz 43,15 dBm -3.15 db
L )i J -
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Lowest Band Edge / Full RB Middle Band Edge / Full RB

Spectrum Spectrum

Ref Level 28.82 dem  Offset 282 di Mode Auto Sweep
SGL Count 100/100

Ref Level 28.82 dem  Offset 8,82 d& Mode Auto Sweep
SGL Count 100/100

(@1 cvgPwr (@1 AvgPwr
Limit heck PAES Limit §heck PARS
20 dBfiz FPURTOUS LINE_ABS PAFS 20 difje $PURTOUS [ INE_ABS PAFE
10 dam
od ~
=
A
| Jl W\ \
_ e e e
60 d
Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Fraquency | powerabs | ALimit [|
3.500 GHz 3.530 GHz 1,000 MHz 3.52959 GHz 44,30 dBm -4.30 dB 3.500 GHz 3,530 GHz 1,000 MHZ 352597 GHz 48,73 dém -8.73 db
3.530 GHz 3.540 GHz 1.000 MHz 3.53990 GHz -38.78 dBm -13.78 d& 3.530 GHz 3,540 GHz 1.000 MHz 3,53461 GHz -48.23 dBm -23.23 dB
3.540 GHz 3.549 GHz 1,000 MHz 3.54488 GHz -38.48 dém -25.48 dB 3.540 GHz 3,588 GHz 1,000 MHz 3,58778 GHz -46,86 dBm 21,86 dB
3.549 GHz 3,550 Gl 300,000 kHz 3.54899 GHz -42.10 dém -29.10 d8 3.588 GHz 3,612 GHz 1,000 MHz 361124 GHz -38.82 dém -25.82 dB
3.550 GHz 3.575 GHz 100,000 kHz 3.55291 GHz 2.45 dbm -27.55 dB 3.612 GHz 3,613 GHz 300.000 kHz 361299 GHz -31.77 dém -18.77 dB.
3.575 GHz 3.576 GHz 300,000 kHz 3.57500 GHz -38.09 dbm -25.08 di 3.613 GHz 3,638 GHz 100,000 kHz 361763 GHz 2,76 dbm -27.24 dB
3.576 GHz 3.600 GHz 1.000 MHz 3.67618 GHz -40.01 dBm -27.01 d8 3.638 GHz 3,630 GHz 300.000 kHz 3.63806 CHz -43,36 dBm -30,36 dB.
3.600 GHz 3.710 GHz 1.000 MHz 3.60093 GHz -48.36 dBm -23.36 di 3.630 GHz 3,663 GHz 1,000 MHz 3.63923 CHz -39.24 dBm -26.24 dB.
3.710 GHz 3.720 GHz 1.000 MHz 3.71333 GHz -48.11 dbm -23.11de 3.663 GHz 3,720 GHz 1,000 MHz 366320 GHz -47.27 dBm -22.27 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.73062 GHz -48.14 dBm -8.14 0B 2.720 GHz 3,750 GHz 1,000 MHZ 3,72916 GHz -48,12 dBm -3.12 dB
e e ——]

J

L )| J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

LTE Band 48C / 5MHz+20MHz

QPSK

Highest Band Edge / 1RB0 and 1RB99

Channel Power

* G
Ref Level 28.92 dem  Offset .62 dB Made Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit Gheck PARS
20 dBRE —FPURTOUS_JTNE BE A
10 d8m
0dem
10 di
20 di
30 di i ]
| spurious_ LINE aps_ I |
- ]
Start 3.5 GHz 10010 pts Stop 9.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52606 GHz -48.75 dBm -8.75 d@
3,540 GHz 1,000 MHz 3.53006 GHz 48,44 dBm “23.44 B
3,650 GHz 1,000 MHz 3.54775 GHz -49.13 dBm 2413 dB
3.674 GHz 1.000 MHz 3.65310 GHz 40.03 dém 27,03 dB
3.675 GHz 300,000 kHz 3.67494 GHz -40.08 dém -27.08 d&
3,700 GHz 100,000 kHz 3.67614 GHz 10.66 dBm -19.34 dB
3.701 GHz 300.000 kHz 3.70001 GHz. -20.61 dB
710 GHz 1.000 MHz -21.40dp
3.720 GHz 1.000 MHz -22.78 d8
3.720 GHz 3,750 GHz 1.000 MHz -0.11d3
i T
L L J L

Spectrum

Ref Level 20.82 dbm _ Offset 5.02 00 @ RBW 30 khz
j= Att 30 dB & SWT 10 ms & VBW 100 kHz
SGL Count 100/100

Mode Auto FFT

(@ 1~m AvgPwr

20 de;

10 dBm

0dém

-60 dBm

CF 3.72184 GHz 691 pts

Span 2.0 MHZ

Channel Power

Bandwidth 1.00 MHz Power -41.19 dBm Tx Total -41.19 dBm

L JL

il ] Ready

N/A

=

Spectrum

Ref Level 23.82 dBm
SGL Count 100/100

Offset 282 de Mode Auto Sweep

(@1 cvgPwr
Limit heck PAES
20 dBfie FPURTOUS [INE_ABS PAFS
10 dam
0dem
10 d
20d
i ]
-30
 spumious Uitk aps | .
S NP
0 VALY
0 I {
Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.530 GHz 1,000 MHz 3.52788 GHz -48.71 dbm -8.71dp
3,540 GHz 1,000 MHz 3.53541 GHz -48.42 dBm -23.42 df
3.850 GHz 1,000 MHz 3.55005 GHz -45.18 dbm -24.18 de
3.674 GHz 1.000 MHz 3.65385 GHz 45.45 dém 32,45 d@
3.675 GHz 300,000 kHz 3.67403 GHz -51.12 dém -38.12 dB
3.700 GHz 100,000 kHz 3.68108 GHz 10.56 dBm -19.44 dB
3.701 GHz 300,000 kHz 3.70015 GHz -53.21 dBm -40.21 d8
.710 GHz 1.000 MHz 3.70681 GHz -35.00 dbm -23.00 dB
3.720 GHz 1.000 MHz 3.71022 GHz -45.43 dBm -20.43 dB
3.750 GHz 1.000 MHz 3.73392 GHz -49.85 dbm -9.85 db
[ ) [ ]

Highest Band Edge / Full RB

N/A

Ref Level 23.82 dBm
SGL Count 100/100

Offset 282 de Mode Auto Sweep

(@1 tvgPwr
Limit Gheck PABS
20 dBfle —FPURTOUS [INE_ABS PAFS
10 dém
0 deém: -
10 di
20 di
o I i
| spuRIOUS_LINE sBs_
20 [
Start 3.5 GHz 10010 pts Stop 9.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52381 GHz -48.70 dBm -8.70 dB
3.530 GHz 3,540 GHz 1,000 MHz 3.53173 GHz -48.35 dam -23.35 dB
3.540 GHz 3,650 GHz 1,000 MHz 3.64884 GHz -48.11 dém -23.11d8
3.650 GHz 3.674 GHz 1.000 MHz 3.6739+ GHz 38.32 dBm 25,32 dB
3.674 GHz 3.675 GHz 300,000 kHz 3.67482 GHz -40.13 dém -27.13 d8
3.675 GHz 3,700 GHz 100,000 kHz 3,67803 GHz 2.57 dbm -27.43 dB
3.700 GHz 3.701 GHz 300.000 kHz 3.70001 GHz. -35.37 dém -22.37 dB
3.701 GHz 710 GHz 1.000 MHz 3,70210 GHz -37.91 dém -24.91dp
3.710 GHz 3.720 GHz 1.000 MHz 3.71064 GHz -41.21 dBm -16.21 dB
3.720 GHz 3,750 GHz 1.000 MHz 3.72016 GHz -47.91 dbm -7.91dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

LTE Band 48C / 10MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Middle Band Edge / 1IRB0O and 1RB99

corum | (=) m &
Ref Level 25.00 dém  Offset .62 db Made Auto Sweep Ref Level 25.00 dBm  Offset 6,02 cB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
(@1 tvgPwr (@1 sugPwr
20 dbHpil_Ghark paRs 20 dbift paks
Line _§PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS. s
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-10d — l‘ — -10 d |
-20 — T T -20 1
o || ] and I ]
SPURIOL l\ SPURIOL IL
o | N— o - [ )
o [N o ]
70d 1 7o d
Start 9.5 GHz 10010 pts Stop 9.75 GHz Start 3.5 GHz 10010 pts Stop 9.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
3.500 GHz 3,530 GHz 1.000 MHz 3.52372 GRz -42,82 dBm - 2.500 GHz 3,530 GRz 1,000 1HZ 3,50934 GHz -49.63 dBm -3,63 d&
3.530 GHz 3,540 GHz 1,000 MHz 3.53770 GHz -48,52 dbm -23.52dB 3.530 GHz 3,540 GHz 1,000 MHz 3,53759 GHz -43,32 dém -2332d8
3.540 GHz 3,543 GHz 1.000 MHz 3.54884 GHz 41,52 dBm -28.52 d 540 GHz 3,580 GHz 1,000 MHz 3,66672 GHz -48.,60 dBm -23,60 dB
3.549 GHz 3,550 GHz 300,000 kHz 3.54996 GHz -38.20 dém 25,20 dB 3.580 GHz 3,609 GHz 1,000 MHz 3,58378 GHz -41,23 dém -28,23 db
3.550 GHz 3.580 GHz 100.000 kHz 3.55106 GHz 11.04 dém -18.96 dB 3.609 GHz 3,610 GHz 300.000 kHz 360988 GHz -38.38 dém -25.38 dB
3.560 GHz 3,581 GHz 300,000 kHz 3,58001 GHz -35.70 dBm -22.70 db 3.610 GHz 3,640 GHz 100.000 kHz 3.61118 GHz 11.03 dbm -18.97 dB
3.581 GHz 3.610 GHz 1.000 MHz 3.60680 GHz -39.58 dém -26.58 dB 3.640 GHz 3641 GHz 300.000 kHz 3.64002 GHz -32.59 dBm -19.59 dB
3.610 GHz .710 GHz 1.000 MHz 3.63403 GHz -43.11 dbm -2411dp 3.641 GHz 3,670 GHz 1,000 MHz 3.64101 GHz -36.46 dBm 23,46 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71009 GHz -48.10 dBm -23.10 d8 3.670 GH2 3.720 GHz 1.000 MHz 3.69430 GHz -47.88 dBm -22.88 dB
3.720 GHz 3,750 GHz 1.000 MHz 3.72700 GHz -45.04 dbm -6.04 dB 3.720 GHz 3,750 GHz 1,000 MHz 3,74090 GHz -47.88 dBm -7.88 db
C X ] — ) =

Ref Level 25.00 dgm
SGL Count 100/100

Offset 282 de

Made Auto Sweep
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Ref Level 28.32 dém
SGL Count 100/100

Offset 8.32 de

Mode Auto Sweep

(@1 fvgPwr
20 dbHplLAhark AT
Line _$PURIOUS_LINE_ABS PABS TNE_ADS
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Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions ‘Spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit | Range Low | Rangeup | RBW | Fraquency | powerabs |
3.500 GHz 3.530 GHz 1.000 MHz 3.52873 GHz -48.09 dBm 09 d 3.500 GHz 3,530 GHz 1.000 MHz 3,52774 GHz -49.42 dBm
3 GHz 3.540 GHz 1.000 MHz 3.53999 GHz -47.81 dém -22.81 d8 2.530 GHz 3,540 GHz 1,000 MHzZ 3,53165 GHz -49.26 dBm
3.540 GHz 3.549 GHz 1.000 MHz 3.54311 GHz =42.21 dém =28.21 dB 3.540 GHz 3.580 GHz 1.000 MHz 3.54673 GHz -49.58 dbm
3.549 GHz 3.550 GHz 300,000 kHz 3.548917 GHz -562.35 dém -39.35 d 3.580 GHz 3,609 GHz 1,000 MHz 3,60823 GHz -45.99 dém
3.550 GHz 3.580 GHz 100,000 kHz 3.55988 GHz 10.98 dBm -19.02 dB 3.609 GHz 3610 GHz 300.000 kHz 360970 GHz -49 63 dBm
3.580 GHz 3.581 GHz 300,000 kHz 3.58008 GHz -44.72 dém -31.72 dg 3.610 GHz 3,640 GHz 100.000 kHz 3.62110 GHz 17.87 dém
3.581 GHz 3.610 GHz 1.000 MHz 3.59721 GHz -47.51 dBm -34.51 dB 3.640 GHz 3.641 GHz 300.000 kHz 3.64017 GHz -43.78 dBm
3.610 GHz 710 GHz 1.000 MHz 3.69696 GHz -42.42 dBm -24.42 dB 3.641 GHz 3,670 GHz 1,000 MHz 3.65585 GHz -41.53 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71330 GHz -47.93 dBm 3.670 GH2 3.720 GHz 1.000 MHz 3.70014 GHz -48.93 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.74891 GHz -47.95 dBm 3.720 GHz 3.750 GHz 1.000 MHz 3.72640 GHz -43.82 dBm
L )i J L )i J
ectrum e pectrum
Ref Level 28.32 d@m  Offset £32 di Mode Auto Sweep Ref Level 23,32 dém  Offset 2.32 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr [@1 avgPwr
" Limit fhock PAp “Limit fhock
20 dpf\g _§PuRTOUS L INE_ARS P 20 dBNG _SPURTOUS_JTNE_ABS
10 dBm 10 d&ém:
LE] od
-10 df i -10 de
-20 di I -20 di
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-30 df T 30 df ]
SPURIOUS_LINE_ABS. SPURIOUS_LINE_ABS,
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Start 3.5 GHz 10010 pts Stop 3.75 GHz Start 3.5 GHz 10010 pts ETIH 3.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs atimit___| Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit___ |
3.500 GHz 3.530 GHz 1.000 MHz 3.52981 GHz -44.52 dBm -4.52 dB 3.500 GHz 3,530 GHz 1.000 MHz 3.52954 GHz -10.16 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53809 GHz -38.83 dém -13.83 dB 3.! GHz 3,540 GHz 1.000 MHz 3.53964 GHz -24.72 d8
3.540 GHz 3.549 GHz 1.000 MHz 3.54012 GHz =38.10 dém ~25.10 di 3,580 GHz 1.000 MHz 3.57834 GHz =23.37 dB
3.549 GHz 3.550 GHz 300.000 kHz 3.54837 GHz -41.37 dém -28,37 d& 3,609 GHz 1.000 MHz 3,60629 GHz -26.65 d
3.550 GHz 3.580 GHz 100.000 kHz 3.55334 GHz -0.01 d8m -30.01 d& 3610 GHz 300,000 kHz 3.60999 GHz -27.39 d8
3.580 GHz 3.581 GHz 300.000 kHz 3.58008 GHz -37.94 dém -24.94 dB 3,640 GHz 100,000 kHz 3.61724 GHz -30.57 dg
3.581 GHz 3.610 GHz 1.000 MHz 3.58863 GHz -27.85 dB 3.641 GHz 300.000 kHz 3.64009 GHz -22.41 d8
3.610 GHz 710 GHz 1,000 MHz 3.61015 GHz -24.23 dB 3670 GHz 1.000 MHz 3.64241 GHz -23.48 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71932 GHz -23.35 dB 3.720 GHz 1.000 MHz 3.67012 GHz -23.05 d8
3.720 GHz 3.750 GHz 1.000 MHz 3.73221 GHz 53 dB 3.720 GHz 3,750 GHz 1.000 MHz 73551 GHz -8.43 dB
L )i J L )i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

LTE Band 48C / 10MHz+20MHz

QPSK

Highest Band Edge / 1RB0 and 1RB99

Channel Power
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Ref Level 25.00 dém  Offset .62 db Made Auto Sweep
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Start 9.5 GHz 10010 pts Stop 9.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52543 GHz -48.59 dBm -8.59 d@
3,540 GHz 1,000 MHz 3,53883 GHz -48,37 dbm -23.37dB
40 GHz 3,640 GHz 1,000 MHz 3,54495 GHz -48.86 dBm -23.85 dB
3.640 GHz 3,669 GHz 1.000 MHz 3,64369 GHz 40,55 dbm 27,55 dB
3.669 GHz 3.670 GHz 300,000 kHz 3.66989 GHz -39.52 dém -26.52 dB
70 GHz 3,700 GHz 100,000 kHz 3,60891 GHz 10.90 dBm -19.10dB
3.700 GHz 3.701 GHz 300.000 kHz 3.70003 GHz. -33.65 dém -20.65 dB
3.701 GHz 710 GHz 1.000 MHz -33.48 dbm -20.48 d
3.710 GHz 3.720 GHz 1.000 MHz -47.78 dBm -22.78 d8
3.720 GHz 1.000 MHz -39.81 dém* 0,19 dB”
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Start 3.5 GHz 10010 pts Stop 3.75 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.530 GHz 1,000 MHz 3.52681 GHz -43.22 dbm -5.22 0B
3.540 GHz 1,000 MHz 3.53181 GHz -49.11 dém -24.11 8
3.640 GHz 1,000 MHz 3.54704 GHz -49.82 dbm -24.62 d
3.669 GHz 1.000 MHz 3.66108 GHz 45.70 dém 32.70 d@
3.670 GHz 300,000 kHz 3.66905 GHz -51.48 dbm -38.48 dB
3.700 GHz 100,000 kHz 3.68000 GHz 16.86 dBm -13.34d8
3.701 GHz 300,000 kHz 3.70022 GHz -43.77 dBm -30.77 di
.710 GHz 1.000 MHz 3.70111 GHz -38.35 dBm -26.35 dp
3.720 GHz 1.000 MHz 3.71666 GHz -41.08 dém -16.08 d8
3.750 GHz 1.000 MHz 3.72034 GHz -48.42 dbm -8.42 dB
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Start 3.5 GHz 10010 pts Stop 3.75 GHz
[Spurious Emissions
Ronge low | RangeUp | RBW | Frequency | Powerabs | ALimit [|
3.500 GHz 3.530 GHz 1,000 MHz 3.52581 Ghz -50.02 dém -10.02 dB
3.530 GHz 3.540 CHz 1,000 MHz 3.63413 GHz -49.69 dam -24.69 dB.
3.540 GHz 3.640 GHz 1,000 MHz 3.63995 GHz -45.31 dém -2431dB
3.640 GH2 3.669 GHz 1.000 MHz 3.66704 GHz -39.65 dém -26.65 dB
3.660 GHz 3.670 GHz 300.000 kHz 3.66928 GHz 42,43 dBm -29.43 dB
2,670 GHz 3.700 GHz 100.000 kHz 3.67489 GHz -0.74 dém -30.74 dB
3.700 GHz 3,701 GHz 300.000 kHz 3.70004 GHz -37.17 dém -24.17 dB
3.701 GHz 3.710 GHz 1,000 MHz 3.70100 GHz -38.25 dém -25.25 dB
2.710 GHz 3.720 GHz 1,000 MHz 3.71355 CHz -42.23 dam -17.23 dB
3.720 GHz 3.750 GHz 1,000 MHz 3.72076 GHz -45.49 dém -5.49 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

LTE Band 48C / 15MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Middle Band Edge / 1IRB0O and 1RB99
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tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.51839 GHz -42.57 dBm =
30 GHz 3,540 GHz 1,000 MHz 3.53989 GHz -48,52 dbm
3.540 GHz 3,543 GHz 1.000 MHz 3.54889 GHz -45.65 dBm
3.549 GHz 3,550 GHz 500,000 kHz 3.54999 GHz -38.40 dém
3.550 GHz 3.585 GHz 100.000 kHz 3.58383 GHz 11.13 dém
3.585 GHz 3,586 GHz 500,000 kHz 3,58500 GHz -33.45 dbm
3.586 GHz 3.620 GHz 1.000 MHz 3.61642 GHz -42.57 dém
3.620 GHz .710 GHz 1.000 MHz 3.64800 GHz -48.52 dbm
3.710 GHz 3.720 GHz 1.000 MHz 3.71609 GHz -48.89 dBm
3.720 GHz 3.750 GHz 1,000 MHz 3.72184 GHz -48.70 dbm
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Start 3.5 GHz 9110 pts Stop 9.75 GHz
urious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
3.500 GH2 3,530 GHz 1,000 MHZ 3,52780 GHz -43.48 dBm -8.48 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53993 GHz -43,23 dém -23.23d8
540 GHz 3,672 GHz 1,000 MHz 3,54355 GHz -43,38 dam -23,38 dB.
3.572 GHz 3,606 GHz 1.000 MHz 3,57579 GHz -42,13 dém -29,13 db
3.606 GHz 3,607 GHz 500.000 kHz 360744 GHz -33 .48 dém -20.48 d&
3.607 GHz 3,642 GHz 100.000 kHz 3,64130 GHz 11.13 dém -18.87 dB
3.542 GHz 3.643 GHz 500.000 kHz 3.64249 GHz -31.49 dBm -18.49 dB
3.643 GHz 3,677 GHz 1,000 MHz 3.64340 GHz -40,25 dém -27.25dB
3.677 GH2 3.720 GHz 1.000 MHz 3.71471 GHz -48.09 dém -23.09 dB
3.720 GHz 3,750 GHz 1,000 MHz 3,72609 GHz 43,74 dBm -3.74 db
— ) =

Lowest Band Edge / 1IRB74 and 1RBO

Middle Band Edge / 1RB74 and 1RBO

1= m m e
Ref Level 25.00 d@m  Offset .52 db Mode Autc Sweep Ref Level 25.00 dém  Offset .62 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 3.5 GHz 9110 pts Stop 3.75 GHz Start 3.5 GHz 9110 pis Stop 3.75 GHz
[spurious Emissions [spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit | Range Low | Rangeup | RBW | Fraquency | powerabs |
3.500 GHz 3.530 GHz 1,000 MHz 3,52423 GHz -48.14 dbm 3.500 GHz 3,530 GHz 1,000 MHZ 3.52624 GHz -43,48 dbm
.530 GHz 3,540 GHz 1,000 MHz 3.53798 GHz -48.70 dBm 3.530 GHz 3,540 GHz 1,000 Hz 3,63671 GHz -48,23 dBm
3.540 GHz 3,548 GHz 1,000 MHz 3,54897 GHz 47,90 dém 3.540 GHz 3,572 GHz 1,000 MHz 3,54965 GHz 48,71 dBm
3.549 GHz 3.550 GHz 500,000 kHz 3.54307 GHz -50.26 dém 3.572 GHz 3,606 GHz 1,000 MHz 360625 GHz -49,21 dém
3.550 GHz 3.585 GHz 100.000 kHz 3.56446 GHz 10.99 dém 3.606 GHz 3,607 GHz 500.000 kHz 360660 GHz -49 64 dém
3.585 GHz 3.586 GHz 500,000 kHz 3.58541 GHz -50.12 dbm 3.607 GHz 3,642 GHz 100,000 kHz 62197 GHz 11.03 dBm
3.586 GHz 3.620 GHz 1.000 MHz 3.58602 GHz. -48.86 dBm 3.542 GHz 3.643 GHz 500.000 kHz 3.64308 GHz -46.43 dBm
3.620 GHz .710 GHz 1.000 MHz 3.70933 GHz -43.75 dBm 3.643 GHz 3,677 GHz 1,000 MHz 364363 GHz -47.53 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71936 GHz -48.87 dBm 3.677 GH2 3.720 GHz 1.000 MHz 3.693938 GHz -48.06 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.72487 GHz -48.74 dbm 3.720 GHz 3,750 GHz 1,000 MHz 3,72693 GHz 43,67 dBm
L )i J L )i J
ectrum e pectrum
Ref Level 23.32 dém  Offset &.32 db Mode Autc Sweep Ref Level 23,32 dém  Offset 8.32 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 fugPwr @1 fvgPwr
“Limit qhack s ~Limit gheck
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Start 3.5 GHz 9110 pts Stop 3.75 GHz Start 3.5 GHz 9110 pis Stop 3.75 GHz
[epurious Emissions [Epurious Emissians
Rangelow |  RangeUp | RBW | Frequency | PowerAbs | ALimit Range Low | RangeUp | RBW | Frequency | PowerAbs | ALimit |
3.500 GHz 3.530 GHz 1,000 MHZ 3,52897 GHz 44,11 dBm 41108 3.500 GHz 3,530 GHz 1,000 MHz 352819 GHz -10.05
3. GHz 3.540 GHz 1,000 MHz 3.53850 GHz. -15.71 dB 3. GHz 3,540 GHz 1.000 MHz 3,53094 GHz -24.72 d8
3.540 GHz 3,548 GHz 1,000 MHz 3,54889 GHz 24,70 dB. 3,572 GHz 1,000 MHz 3,56973 GHz 23,60 dB
3.549 GHz 3.550 GHz 500.000 kHz 3.54396 GHz 23,29 db 3,606 GHz 1,000 MHz 360646 GHz -27.25 db
3.550 GHz 3.585 GHz 100.000 kHz 3.55201 GHz -31.94 dB 3,607 GHz 500,000 kHz 360746 GHz -21.94 dB
3.585 GHz 3.586 GHz 500.000 kHz 3.58503 GHz 21,48 dB 3,642 GHz 100,000 kHz 361407 GHz -31.72 de
3.5B6 GHz 3.620 GHz 1.000 MHz 3.58612 GHz -28.22 dB 3.643 GHz 500.000 kHz 364262 GHz -34.23 dBm -21.23 dB
3.620 GHz .710 GHz 1,000 MHz 3.62139 GHz -45.42 dém -2342 dB 3,677 GHz 1.000 MHz 364387 GHz -38.73 dBm -25.78 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71817 GHz -49.26 dam -24.26 dB 3.720 GHz 1.000 MHz 3.67873 GHz -48.25 dBm -23.25 d8
3.720 GHz 3.750 GHz 1,000 MHZ 3.72973 GHz -45.45 dém 46 b 3.720 GHz 3,750 GHz 1,000 MHz 74213 GHz 43,06 dBm -5.08 db
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[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3,530 GHz 1.000 MHz 3.52603 GHz -48.57 dBm -8.57 d8
3,540 GHz 1,000 MHz 3,53538 GHz -48.15 dbm -23.15dB
3.630 GHz 1,000 MHz 3.55254 GHz -48.85 dBm -23.85 dB
3,664 GHz 1.000 MHz 3,63382 GHz 42,18 dém 29,18 d#
3.665 GHz 500,000 kHz 3.66488 GHz -34.15 dém -21.15 d@
3,700 GHz 100,000 kHz 3.66624 GHz 10.75 dBm -19.25 db
3.700 GHz 3.701 GHz 500.000 kHz 3.70000 GHz -29.53 dém -16.53 dB
3.701 GHz 710 GHz 1.000 MHz 34,65 dbm -21.65 dp
3.710 GHz 3.720 GHz 1.000 MHz 62 dBm -22.62 d8
3.720 GHz 1,000 MHz 41,75 dbm -1.75 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3.52455 GHz -48.51 dbm -8.51dp
3.530 GHz 3.540 GHz 1,000 MHz 3.53331 GHz -47.72 dém -22,72 d8
3.630 GHz 1.000 MHz 3.54508 GHz -48.89 dbm 23,69 dB
3.664 GHz 1.000 MHz 3.66398 GHz 48.51 dém 35.51 d@
3.665 GHz 500,000 kHz 3.66427 GHz -49.14 dbm -36.14 dB
3.700 GHz 100,000 kHz 3.68110 GHz 10.55 dBm -19.45 di
3.700 GHz 3.701 GHz 500,000 kHz 3.70054 GHz -34.19 d8
3.701 GHz .710 GHz 1.000 MHz 3.70162 GHz -34.20dp
3.710 GHz 3.720 GHz 1.000 MHz 3.71391 GHz -22.94 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.74748 GHz -5.63 db
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fspurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
3.500 GHz 3.530 GHz 1,000 MHz 3.50529 GHz -50.08 dém 10,08 dB
32.530 GHz 3.540 GHz 1,000 MHZ 3.53729 GHz -49.70 dam 24,70 dB.
3.630 GHz 1.000 MHz 3.62951 GHz -49.49 dBm 24,49 dB.
3.664 GHz 1,000 MHz 3.66375 GHz 40.25 dBm 27,25 dB
3.665 GHz 500.000 kHz 3.66500 GHz -36.25 dBm -23.25 dB
3.700 GHz 100.000 kHz 3.67554 GHz -2.79 dbm -32.79 dB
3.700 GHz 3.701 GHz 500.000 kHz 3.70004 GHz -32.69 dém -19.69 dB.
3.701 GHz .710 GHz 1,000 MHz 3.70120 GHz -37.52 dém -2492 dB
2.710 GHz 3.720 GHz 1,000 MHz 3.71094 GHz -41.67 dam -16.67 dB
3.720 GHz 3.750 GHz 1,000 MHZ 3.72045 GHz -45.59 dBm -5.69 db
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SGL Count 100/100

@1 fvgPwr
20 dbHpil_Ghark pa
Line _$PURIOUS_L INE_ABS PABS
10 d&:
0 dBm
-10d
-20
30 di ]
SPURIOL
.60 dl
70 di
tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52825 GHz -41.38 dBm -
3,540 GHz 1,000 MHz 3,53992 GHz -49.12 dbm
3,543 GHz 1.000 MHz 3.54896 GHz -45.99 dam
3,550 GHz 300,000 kHz 3.54997 GHz -37.52 dém
3.575 GHz 100.000 kHz 3.57386 GHz 8.50 dBm
3,576 GHz 300,000 kHz 3,57502 GHz -44.47 dbm
3.600 GHz 1.000 MHz 3.50646 GHz -40.91 dém
710 GHz 1.000 MHz 3.61828 GHz -43.07 dBm
3.720 GHz 1.000 MHz 3.71193 GHz -49.49 dBm
3.720 GHz 3.750 GHz 1,000 MHz 3.73914 GHz -43.30 dbm
i ] )
L L J

pectrum vy
Ref Level 25.00 dBm  Offset 6,32 cb Mode Auto Sweep
SGL Count 100/100
®1 fugPwr
20 abifpi g paks
Line _$PURIOUS_| INE_ABS.
10 d&
0d8m
-10 d | I
-20 T T
a0d | |
SPURIOUS_LINE_ABS_ | |
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60 di /
-70 df
Start 3.5 GHz 9110 pts Stop 9.75 GHz
urious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
3.500 GH2 3,530 GHz 1,000 MHZ 3.51707 GHz -49.36 dBm 36 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53028 GHz -43,89 dém -23.80 dB
540 GHz 1,000 MHz 3,56801 GHz 43,45 dAm 24,45 dB
3.587 GHz 1,000 MHz 3,59084 GHz -45,10 dém -32,10 dB
3.611 GHz 300.000 kHz 361239 GHz -36.81 dém -23.81 dB
3.612 GHz 100.000 kHz 363639 GHz .09 dBm -21.91 dB
3.537 GHz 300.000 kHz 363759 GHz -40.22 dBm -27.22 dB
3.636 GHz 1,000 MHz 3.63882 GHz -39.32 dém -26.32 dB
3.662 GH2 1.000 MHz 3.68595 GHz -48.74 dBm -23.74 dB
3.720 GHz 3,750 GHz 1,000 MHz 3,72460 GHz 43,51 dbm -9.51
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Ref Level 23.32 dBm
SGL Count 100/100

oOffset 232 de Mode Auto Sweep

@1 fvghwr
Limit heck 5
20 Bz —FPURTOUS LINE_ATH 5
10 de
0 dam
-10d
-20 — i
30 di | ]
SPURIOUS LiNE aBs [l
-60 d L
Start 3.5 GHz 9110 pts Stop 3.75 GHz
[spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1,000 MHz 3.51488 GHz -48.58 dbm
3.530 GHz 3.540 GHz 1,000 MHz 3.53973 GHz -45.81 dém
3.540 GHz 3.549 GHz 1,000 MHz 3.54117 GHz -33.67 dbm
3.549 GHz 3.550 GHz 300,000 kHz 3.54850 GHz 49.40 dém
3.550 GHz 3.575 GHz 100,000 kHz 3.56889 GHz 18.19 dBm
3.575 GHz 3.576 GHz 300,000 kHz 3.57531 GHz -43.78 dBm
3.576 GHz 3.600 GHz 1.000 MHz 3.57642 GHz -43.46 dBm
3.600 GHz .710 GHz 1.000 MHz 3.60357 GHz -43.24 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71381 GHz -49.53 dém
3.720 GHz 3.750 GHz 1.000 MHz 3.72289 GHz -48.70 dbm
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Ref Level 23.32 dém  Offset 8.32 db Mode Auto Sweep

SGL Count 100/100

@1 hvgPwr

Limit Jheck
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Start 3.5 GHz 9110 pis Stop 3.75 GHz

fspurious Emissions

Range Low | Rangeup | RBW | Fraquency | powerabs |
3.500 GHz 3,530 GHz 1,000 MHZ 3.51932 GHz 43,45 dBm
32.530 GHz 3,540 GHz 1,000 MHZ 3,53770 GHz -49,20 dBm
3.540 GHz 3,587 GHz 1,000 MHz 3,57853 GHz 49,64 dBm
3.587 GHz 3611 GHz 1,000 MHz 60444 GHz -37.37 dém
3.611 GHz 3,612 GHz 300.000 kHz 361215 GHz -48.76 dBm
3.612 GHz 3,637 GHz 100,000 kHz 363204 GHz 17.63 dém
3.637 GHz 3,638 GHz 300.000 kHz 3.63779 GHz -44,09 dBm
3.636 GHz 3,662 GHz 1,000 MHz 363873 GHz 39,06 dBm
2.662 GHz 3,720 GHz 1,000 MHz 366595 GHz -48,09 dBm
3.720 GHz 3,750 GHz 1,000 MHz 3,74599 GHz -49,50 dBm
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Lowest Band Edge / Full RB

Middle Band Edge / Full RB

pectrum
Ref Level 25.00 dém  Offset .62 db Made Auto Sweep
SGL Count 100/100
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.60 dl
70 di
tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |
3.500 GHz 3.530 GHz 1.000 MHz 3.52948 GHz -46.50 dBm
3.540 GHz 1.000 MHz 3.53894 GHz -41.73 dBm
3,548 GHz 1.000 MHz 3.54894 GHz -39.11 dém
3.550 GHz 300,000 kHz 3.54398 GHz -37.61 dém
3.575 GHz 100.000 kHz 3.57064 GHz 3.01 dém
3,576 GHz 300,000 kHz 3,57510 GHz -42.01 dBm
3.600 GHz 1.000 MHz 3.58117 GHz -39.09 dém
710 GHz 1.000 MHz 3.60005 GHz -45.83 dbm
3.720 GHz 1.000 MHz 3.71906 GHz -48.91 dBm
3.750 GHz 1,000 MHz 3.72499 GHz -48.72 dbm
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pectrum
Ref Level 25.00 dBm  Offset 6,02 cB Mode Auto Sweep
SGL Count 100/100
®1 fugPwr
20 dbilfhark A
Line _$PURIO INE_ABS
dB
odam _ﬂ
-10 d i
o l l‘ 1 l‘ I‘
-an d :
SPURIOUS, LINE_ABS_ | L |
T eyl | i
T
60 di
-70 df
Start 3.5 GHz 9110 pts Stop 9.75 GHz
[epurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
2.500 GHz 3,530 GRz 1,000 Hz 3,52504 GHz -49.62 dBm -3,62 d&
3.530 GHz 3,540 GHz 1,000 MHz 3,53757 GHz -48.20 dBm -23,20 dB
3.540 GHz 3,587 GHz 1,000 MHz 3,58698 GHz -47.80 dém -22,80 di
3.587 GHz 3,611 GHz 1,000 MHz 361101 GHz -40,14 dém 27,14 db
3.611 GHz 3612 GHz 300.000 kHz 361244 GHz -35.29 dém -22.29 dB
3.612 GHz 3,637 GHz 100.000 kHz 3,63499 GHz 2.87 dbm -27.13 dB
3.537 GHz 3.638 GHz 300.000 kHz 363753 GHz -40.14 dBm -27.14 dB
3,662 GHz 1,000 MHz 3.63942 GHz -36.41 dém -23.41d8
3.662 GH2 3.720 GHz 1.000 MHz 3.66291 GHz -45.88 dBm -20.88 dB
3.720 GHz 3,750 GHz 1,000 MHz 3,72252 GHz 43,66 dBm -3.66 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

LTE Band 48C / 20MHz+5MHz

QPSK

Highest Band Edge / 1RB0 and 1RB24

N/A
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Ref Level 25.00 dem  Offset .32 dB Made Auto Sweep
SGL Count 100/100
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Line _$PURIOUS_) INE_ABS PA
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tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3,530 GHz 1.000 MHz 3.52495 GRz -49.42 dBm -9.42 B
3,540 GHz 1,000 MHz 3,53583 GHz -48.88 dbm -23.88 dB
3,650 GHz 1,000 MHz 3,54566 GHz -49.77 dBm -24.77 dB
3,674 GHz 1.000 MHz 3,65299 GHz 43,21 dém 30.21 8
3.675 GHz 300,000 kHz 3.67494 GHz -35.92 dém -22.92 dB
3,700 GHz 100,000 kHz 3.67611 GHz 7.78 dbm -22.22 dB
3.700 GHz 3.701 GHz 300.000 kHz 3.70004 GHz -40.74 dBm -27.74 dB
3.701 GHz 710 GHz 1.000 MHz -39.24 dbm -26.24 db
3.710 GHz 3.720 GHz 1.000 MHz -48.13 dBm -23.13 dB
3.720 GHz 1,000 MHz -45,59 dbm -5.50 dB
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L L J

N/A

Ref Level 23.32 dém
SGL Count 100/100
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Made Auto Sweep
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Start 3.5 GHz 9110 pts Stop 3.75 GHz
[spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1,000 MHz 3.50229 GHz -43.23 dbm -5.23 b
3.530 GHz 3,540 GHz 1,000 MHz 3.53994 GHz -48.83 dém -23.83 di
3.850 GHz 1.000 MHz 3.54071 GHz -48.95 dbm 23,596 d
3.674 GHz 1.000 MHz 3.66699 GHz 36.66 dBm 23.66 dB
3.675 GHz 300,000 kHz 3.67429 GHz -49.38 dbm -36.38 dB
3.700 GHz 100,000 kHz 3.68389 GHz 17.23 dBm -12.77 de
3.700 GHz 3.701 GHz 300,000 kHz 3.70039 GHz -44.87 dBm -31.87 d8
3.701 GHz .710 GHz 1.000 MHz 3.70155 GHz -38.13 dBm -26.13 dp
3.710 GHz 3.720 GHz 1.000 MHz 3.71260 GHz -45.41 dBm -20.41 d8
3.720 GHz 3.750 GHz 1.000 MHz 4 GHz -47.55 dbm -7.55 db
i v e—
L )it J L b e

Highest Band Edge / Full RB

N/A

Ref Level 25.00 d&m
SGL Count 100/100
@1 avgPwr

Offset 282 de

Made Auto Sweep

20 bRl Ghark paRS
Line _$PURIOUS_LINE_ABS PABS
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0 dam: -
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sF 5_LINE_ABS —
- -
60 df
70 di
tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52312 GRz -48.58 dBm -8.58 0B
3.540 GHz 1.000 MHz 3.53253 GHz -48.09 dBm -23.09 d8
3,650 GHz 1.000 MHz 3.54522 GHz -48.85 dBm -23.85 dB
3.674 GHz 1.000 MHz 3.67380 GHz 39.33 dém 26,33 dB
3.675 GHz 300,000 kHz 3.67497 GHz -34.14 dém -21.14 d@
3,700 GHz 100,000 kHz 3,60508 GHz 2.42 dbm -27.56 db
3.700 GHz 3.701 GHz 300.000 kHz 3.70003 GHz. -40.08 dém -27.08 d8
3.701 GHz 710 GHz 1.000 MHz 3,70347 GHz -36.99 dBm -23.99 d
3.710 GHz 3.720 GHz 1.000 MHz 3.71251 GHz -38.78 dBm -13.78 d8
3.720 GHz 1.000 MHz 3.72015 GHz -45,55 dbm -5.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG340401-01G

LTE Band 48C / 20MHz+10MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB49

Middle Band Edge / 1IRB0O and 1RB49
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Ref Level 23.32 dBm
SGL Count 100/100

oOffset 232 de Mode Auto Sweep

@1 fvgPwr
pARS
1
[
1
60 di A
70 d
tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs |
3.500 GHz 3.530 GHz 1.000 MHz 3.52315 GHz -41.11 dBm
3,540 GHz 1,000 MHz 3,53980 GHz -49.02 dbm
3,543 GHz 1.000 MHz 3,54899 GHz -41.10 dBm
3,550 GHz 300,000 kHz 3.54997 GHz -35.19 dém
3.580 GHz 100.000 kHz 3.57882 GHz 7.99 dém
3,581 GHz 300,000 kHz 3,58018 GHz -41.04 dBm
3.610 GHz 1.000 MHz 3.60671 GHz. -41.14 dém
.710 GHz 1.000 MHz 3.63426 GHz -43.45 dbm
3.720 GHz 1.000 MHz 3.71929 GHz -48.84 dBm
3.720 GHz 3.750 GHz 1,000 MHz 3.74069 GHz -43.06 dbm
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Ref Level 23.32 dem  Offset 8.32 d& Mode Auto Sweep
SGL Count 100/100
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70 d

Start 3.5 GHz 9110 pts Stop 9.75 GHz

urious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
3.500 GH2 3,530 GHz 1,000 MHZ 3.52777 GHz -49.40 dBm 40 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53773 GHz -43,97 dém -23.97 de
540 GHz 3,580 GHz 1,000 MHz 3,56280 GHz 43,52 dam 24,52 dB
3.580 GHz 3,609 GHz 1.000 MHz 3,58343 GHz -43,51 dém -30,51 dB
3.609 GHz 3,610 GHz 300.000 kHz 360999 GHz -38.17 dém -25.17 dB
3.610 GHz 3,640 GHz 100.000 kHz 3.61118 GHz .16 dbm -21.84 d
3.640 GHz 3641 GHz 300.000 kHz 3.64006 GHz -38.18 dBm -25.18 dB
3.641 GHz 3,670 GHz 1,000 MHz 3.64101 GHz -40,03 dem -27.03de
3.670 GH2 3.720 GHz 1.000 MHz 3.69430 GHz -48.93 dém -23.93 dB
3.720 GHz 3,750 GHz 1,000 MHz 3,72698 GHz 43,62 dBm -3.62 db
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Ref Level 23.32 dBm
SGL Count 100/100

oOffset 232 de Mode Auto Sweep

@1 fvghwr
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-60 di
70 dl
Start 3.5 GHz 9110 pts Stop 3.75 GHz
[spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs |
3.500 GHz 3.530 GHz 1,000 MHz 3.52818 GHz -43.13 dbm
3.530 GHz 3.540 GHz 1,000 MHz 3.53403 GHz -42.68 dém
3.540 GHz 3.549 GHz 1,000 MHz 3.54811 GHz -44.81 dbm
3.549 GHz 3.550 GHz 300,000 kHz 3.54876 GHz -42.68 dém
3.550 GHz 3,580 GHz 100,000 kHz 3.57000 GHz 18.42 clBm
3.580 GHz 3.581 GHz 300,000 kHz 3.58070 GHz -50.32 dbm
3.581 GHz 3.610 GHz 1.000 MHz 3.58136 GHz -45.73 dBm
3.610 GHz .710 GHz 1.000 MHz 3.61050 GHz -40.43 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71848 GHz -48.80 dém
3.720 GHz 3.750 GHz 1.000 MHz 3.73658 GHz -47.98 dbm
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pectr vy
Ref Level 23.32 dém  Offset 8.32 db Mode Auto Sweep
SGL Count 100/100
@1 hvgPwr
10 dhige §PURIO paks
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=70 df
Start 3.5 GHz 9110 pis Stop 3.75 GHz
fspurious Emissions
Range Low | Rangeup | RBW | Fraquency | powerabs | ALimit
3.500 GHz 3,530 GHz 1,000 MHZ 352936 GHz 43,27 dém
32.530 GHz 3,540 GHz 1,000 MHZ 3,53979 GHz -48,95 dBm
3.540 GHz 3,580 GHz 1,000 MHz 3,55085 GHz 49,49 dBbm
3.580 GHz 3,609 GHz 1,000 MHz 3,59267 GHz -45.72 dém
3.609 GHz 3,610 GHz 300.000 kHz 360992 GHz -43.13 dém
3.610 GHz 3,640 GHz 100,000 kHz 362902 GHz 17.86 dbm
3.640 GHz 3,641 GHz 300.000 kHz 364086 CHz -50,89 dBm
3.641 GHz 3,670 GHz 1,000 MHz 364238 GHz 43,49 dBm
2.670 GHz 3,720 GHz 1,000 MHz 367402 GHz -48,73 dBm
3.720 GHz 3,750 GHz 1,000 MHz 3,72252 GHz 49,43 dBm
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Ref Level 23.32 dam
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Offset 232 de Mode Auto Sweep
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Fod
Start 3.5 GHz 9110 pts Stop 3.75 GHz
fspurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
3.500 GHz 3.530 GHz 1,000 MHZ 3.52042 GHz 45,86 dem
32.530 GHz 3.540 GHz 1,000 MHZ 3.53755 GHz 41,48 dam
3.540 GHz 3.549 GHz 1,000 MHz 3.54887 GHz -39.47 dém
3.549 GHz 3.550 GHz 300.000 kHz 3.54887 GHz -36.45 dém
3.550 GHz 3,580 GHz 100.000 kHz 3.57171 GHz -0.53 dBm
3.580 GHz 3.581 GHz 300.000 kHz 3.58003 GHz -41.83 dém
3.581 GHz 3.610 GHz 1,000 MHz 3.58359 GHz -39.62 dém
3.610 GHz .710 GHz 1,000 MHz 3.61050 GHz -47.54 dém
2.710 GHz 3.720 GHz 1,000 MHz 3.71580 GHz -48.72 dam
3.720 GHz 3.750 GHz 1,000 MHZ 3.72885 GHz -45.58 dBm
[
L JL J

pectrum
Ref Level 23,62 dBm  Offset 6,02 cB Mode Auto Sweep
SGL Count 100/100
®1 fugPwr
20 dpimithosk ;
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10 d
-20 d
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M"J
-70 df
Start 3.5 GHz 9110 pts Stop 9.75 GHz
[epurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
3.500 GH2 3,530 GHz 1,000 MHz 3.52609 GHz -48.41 dBm -8.41 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53574 GHz -48.25 dim -23.25 di
3.540 GHz 3,580 GHz 1,000 MHz 3,57990 GHz -47.81 dém -2281d8
3.580 GHz 3,609 GHz 1,000 MHz 3,60739 GHz -40,18 dém -27,18 db
3.609 GHz 3,610 GHz 300.000 kHz 360999 GHz -36.92 dém -23,92 dé
3.610 GHz 3,640 GHz 100.000 kHz 3,63432 GHz -0.08 dém -30,08 dB
3.640 GHz 3641 GHz 300.000 kHz 3.64047 GHz -41.40 dBm -28.40 dB
3.641 GHz 3,670 GHz 1,000 MHz 3.64125 GHz -36.72 dém -2372dB
3.670 GH2 3.720 GHz 1.000 MHz 3.67087 GHz -46.34 dBm -21.34 dB
3.720 GHz 3,750 GHz 1,000 MHz 3.740684 GHz 43,66 dBm -3.66 b
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LTE Band 48C / 20MHz+10MHz

QPSK

Highest Band Edge / 1RB0 and 1RB49 N/A
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Ref Level 23.32 dém  Offset .32 dB Made Auto Sweep
SGL Count 100/100
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1
tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52678 GHz -49.44 dBm -9.44 dB
3,540 GHz 1,000 MHz 3.53899 GHz -49.16 dbm .16 dB
40 GHz 3,640 GHz 1,000 MHz 3,54495 GHz -49.73 dbm 2473 dB
3.640 GHz 3.669 GHz 1.000 MHz 3,64329 GHz 43,68 dém 30.68 B
60 GHz 3.670 GHz 300,000 kHz 3.67000 GHz -38.02 dém -25.02 dB
70 GHz 3,700 GHz 100,000 kHz 3,67118 GHz 7.75 dbm -22.25 dB
3.700 GHz 3.701 GHz 300.000 kHz 3.70013 GHz. -40.31 dém -27.31 d8
3.701 GHz 710 GHz 1.000 MHz -40.65 dbm -27.65 db
3.710 GHz 3.720 GHz 1.000 MHz -48.69 dBm -23.60 d8
3.720 GHz 1,000 MHz 44,57 dbm -4.57 dB
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Start 3.5 GHz 9110 pts Stop 3.75 GHz
ISpurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52747 GHz -49.35 dBm -9.35 dB
3. 0 GHz 3.540 GHz 1.000 MHz 3.53554 GHz -48.61 dBm -23.61 d8
3.640 GHz 1.000 MHz 3.54994 GHz -49.63 dBém -24.63 d@
3.669 GHz 1.000 MHz 3.65424 GHz 45.07 dém 32.07 de
3.670 GHz 300,000 kHz 3.66999 GHz -42.90 dBm -29.90 dB
3.700 GHz 100,000 kHz 3.68899 GHz 17.30 dém -12.70 dg
3.700 GHz 3.701 GHz 300.000 kHz 3.70053 GHz -51.25 dBm -38.25 dB
3.701 GHz 710 GHz 1.000 MHz 3.70142 GHz -42.58 dBm -20.58 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.7 3 GHz -46.25 dBm -21.25 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72460 GHz -49.09 dBm -9.09 dB
( )i J L )
pectrum
Ref Level 23.32 d@m  Offset £ 32 dB Mode Auto Sweep
SGL Count 100/100
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Start 3.5 GHz 9110 pts Stop 3.75 GHz
[Spurious Emissions
Ronge low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1,000 MHz 3.50028 GHz -50.00 dém -10.00 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53533 GHz -49.58 dBm -24.58 dB
3.540 GHz 3.640 GHz 1.000 MHz 3.63725 GHz -40.96 dBm -24,96 dB
3.640 GHz 3.669 GHZ 1,000 MHZ 3.66838 GHz -39.18 dém -26.18 dB
3.670 GHz 300.000 kHz 3.66998 GHz -38.64 dBm ~25.64 dB
3.700 GHz 100.000 kHz 3.69585 GHz -1.35 dém -31,35 dB
3.701 GHz 300.000 kHz 3.70002 GHz -39.44 dBm -26. 44 dB
3.710 GHz 1,000 MHz 3.70285 GHz -38.94 dém -25.94 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71015 GHz -40.32 dém -15.32 dB&
3.720 GHz 3.750 GHz 1.000 MHz 3.72045 GHz -45.57 dBm -5.57 dB
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LTE Band 48C / 20MHz+15MHz

QPSK
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Middle Band Edge / 1RB0O and 1RB74
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SGL Count 100/100
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tart 9.5 GHz 9110 pts Stop 9.75 GHz
[Epurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.51815 GHz -41.54 dBm -
3,540 GHz 1,000 MHz 3,53306 GHz -48.90 dbm
3.548 GHz 1.000 MHz 3.54898 GHz =44.46 dBm
3,550 GHz 500,000 kHz 3.54998 GHz -29.08 dém
3.585 GHz 100.000 kHz 3.58376 GHz 8.12 dBm
3,586 GHz 500,000 kHz 3,58503 GHz -35.55 dbm
3.620 GHz 1.000 MHz 3.61642 GHz -41.86 dBm
.710 GHz 1.000 MHz 3.68307 GHz -48.98 dbm
3.720 GHz 1.000 MHz 3.71431 GHz -49.55 dBm
3.720 GHz 3.750 GHz 1,000 MHz 3.72175 GHz 45,80 dbm
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Ref Level 23.32 dém
SGL Count 100/100

Offset 8.32 de

Mode Auto Sweep

®1 fugPwr

10 dbife_$BURIOUS ) INE pAkS

0 dem

-1od

-20 df

| E—
20 d I
SPURIC pBS ” J! |
. h A L.
| Al

-60 i L

7o d

Start 3.5 GHz 9110 pis Stop 3.75 GHz

urious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
3.500 GH2 3,530 GHz 1,000 MHZ 3,51050 GHz -49 .46 dBm 46 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53196 GHz 43,10 dm 24,10 dB
540 GHz 3,673 GHz 1,000 MHz 3,64328 GHz -43,28 dam -24,28 dB
3.573 GHz 3,607 GHz 1.000 MHz 3,60698 GHz -44,81 dBm -31.81 d8
3.607 GHz 3,608 GHz 500.000 kHz 360799 GHz -19.13 dém -6.13 dB
3.608 GHz 3,643 GHz 100,000 kHz 360868 GHz 7.91 dBm 22,09 dB
3.543 GHz 3.644 GHz 500.000 kHz 3.64301 GHz -40.57 dBm -27.57 dB
3.644 GHz 3,678 GHz 1,000 MHz 367414 GHz 44,09 dBm -31.09 dB
3.678 GH2 3.720 GHz 1.000 MHz 3.70962 GHz -48.86 dBm -23.86 dB
3.720 GHz 3,750 GHz 1,000 MHz 3,72223 GHz 43,59 dm -3.58 db
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Start 3.5 GHz 9110 pts Stop 3.75 GHz

[Spurious Emissions

Ronge low | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1,000 MHz 3.52851 Ghz -44.61 deém -2.a1d6
3.530 GHz 3.540 CHz 1,000 MHz 3.63409 CHz -40.50 dam -15.50 dB.
3.540 GHz 3.549 GHz 1,000 MHz 3.54852 GHz -38.96 dém -25.96 dB
3.549 GHz 3.850 GHz £00.000 kHz 3.54998 GHz -33.91 dam -20,91 dB.
3.550 GHz 3.585 GHz 100,000 kHz 3.57558 GHz -1.00 dBm 31,00 dB
3.585 GHz 3.586 GHz 500.000 kHz 3.58578 GHz -39.21 dém -26.21 dB
3.586 GHz 3.620 GHz 1.000 MHz 3.58639 GHz -39.98 dBm -26.98 db
3.620 GHz 3.710 GHz 1,000 MHz 3.62211 GHz -47.64 dém 22,64 dB
2.710 GHz 3.720 GHz 1,000 MHz 3.71767 GHz -49.43 dm
3.720 GHz 3.750 GHz 1,000 MHz 3.73419 GHz -45.31 dém
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Range Low | RangeUp | RBW | Frequency | powerabs | Range Low | Rangeup | RBW | Fraquency | powerabs |
3.500 GHz 3.530 GHz 1,000 MHz 3.52957 GHz -45.19 dbm 3.500 GHz 3,530 GHz 1,000 MHZ 3.51248 GHz 43,23 dBm
3. GHz 3.540 GHz 1.000 MHz 3.53590 GHz -48.37 dém 2.530 GHz 3,540 GHz 1,000 MHzZ 3,53726 GHz -48.85 dim
3.540 GHz 3.549 GHz 1,000 MHz 3.54893 GHz 43,50 dbm 3.540 GHz 3,573 GHz 1,000 MHz 3,54677 GHz 49,37 dBm
3.549 GHz 3.550 GHz 500,000 kHz 3.548940 GHz -44.26 dém 3.573 GHz 3,607 GHz 1,000 MHz 3,60695 GHz -47.06 dém
3.550 GHz 3.585 GHz 100,000 kHz 3.57047 GHz 19.08 dBm 3.607 GHz 3,608 GHz 500.000 kHz 360725 GHz -46.89 dBm
3.585 GHz 3.586 GHz 500,000 kHz 3.58583 GHz -45.24 dBm 3.608 GHz 3,643 GHz 100,000 kHz 362651 GHz 17.89 dém
3.586 GHz 3.620 GHz 1.000 MHz 3.58615 GHz -45.23 dBm 3.643 GHz 3,644 CHz 500.000 kHz 3.64330 CHz 46,41 dBm
3.620 GHz .710 GHz 1.000 MHz 3.67561 GHz -43.85 dBm 3.644 GHz 3,678 GHz 1,000 MHz 364765 GHz -46.71 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71975 GHz -49.36 dém 2.678 GHz 3,720 GHz 1,000 MHz 3.68704 GHz -48,56 dBm
3.720 GHz 3.750 GHz 1.000 MHz 3.72250 GHz -48.51 dbm 3.720 GHz 3,750 GHz 1,000 MHz 3,72609 GHz 49,46 dBm
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3.500 GHz 3,530 GHz 1,000 MHz 350127 GHz 50,02 dBm -10.02 de
3.530 GHz 3,540 CGHz 1.000 MHz 3,53240 CHz -49,92 dBm -24.02 dB
3.540 GHz 3,573 GHz 1,000 MHz 3.57272 GHz 43,10 dBm -24.10dp
3.573 GHz 3,607 GHz 1,000 MHz 3,60668 GHz -39,90 dBm -26.90 d8
607 GHz 3,608 GHz 500,000 kHz 3.60798 GHz -25,95 dBm 12,55 de
3.608 GHz 3,643 GHz 100,000 kHz 363277 GHz -2.13 dém -32.13 d8
3.643 GHz 3,644 GHz 500,000 kHz 364350 GHz -41.46 dBm -28.46 db
3.644 GHz 3,678 GHz 1.000 MHz 364408 GHz 39,18 dBm -26.18 de
3.678 GHz 3,790 GHz 1.000 MHz 3.67095 CHz -47.89 dBm -22.89 d8
3.720 GHz 3,750 GHz 1.000 MHz 374599 GHz 43,13 dBm -5.15 dB
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3.500 GHz 3,530 GHz 00 MHz 3.52297 GRz -49.30 dBm -9.30 dB
3,540 GHz 00 MHz 3,53193 GHz -49.21 dbm -24.21dB
3.630 GHz 00 MHz 3.56515 GHz -49.75 dbm -24.75 dB
3,664 GHz 1.000 MHz 3,63345 GHz 44,39 dbm 31.39 B
3.665 GHz 500,000 kHz 3.68500 GHz -32.44 dém -19.44 dB
3,700 GHz 100,000 kHz 3.66621 GHz 7.95 dbm -22.05 dB
3.700 GHz 3.701 GHz 500.000 kHz 3.70011 GHz -33.99 dém -20.99 d8
3.701 GHz 710 GHz 00 MHz 3,70101 GHz -42.56 dbm -29.56 db
3.710 GHz 3.720 GHz 00 MHZ -48.81 dBm -23.81 d8
3.720 GHz 00 MHz -45,45 dbm -5.43 B
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3.500 GHz 3.530 GHz 1 3.52287 GHz -43.31 dbm -5.31d
3.530 GHz 3.540 GHz 3.53187 GHz -48.39 dém -23,39 di
3.630 GHz 000 MHz 3.54706 GHz -49.67 dbm -24.67 d@
3.664 GHz 1.000 MHz 3.66310 GHz 46.29 dém 33.29 de
3.665 GHz 500,000 kHz 3.66447 GHz -43.77 dbm -30.77 dB
3.700 GHz 100,000 kHz 3.68400 GHz 17.40 dBm -12.60 de
3.700 GHz 3.701 GHz 3.70095 GHz -45.30 dBm -33,30 di
3.701 GHz .710 GHz 3.70118 GHz -45.18 dBm -32.18 de
3.710 GHz 3.720 GHz 3.71245 GHz -22.65 dB
3.720 GHz 3.750 GHz 3.72460 GHz -9.23 dB
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3.500 GHz 3.530 GHz 3.527268 GHz -50.09 dém -10.09 dB
32.530 GHz 3.540 GHz 3.53753 GHz -49.87 dam -24.87 dB
3.540 GHz 3.630 GHz 3.62987 GHz -49.98 dBm 24,99 dB
3.664 GHz 1,000 MHz 3.66361 GHz 40.55 dBm 27,55 dB
3.665 GHz 500.000 kHz 3.66499 GHz -34.18 dBm -21.18 dB
3.700 GHz 100.000 kHz 3.68925 GHz -3.02 dbm -33.02 dB
3.700 GHz 3.701 GHz 500.000 kHz 3.70012 GHz -36.44 dém -23.44 dB.
3.701 GHz .710 GHz 1,000 MHz 3.70162 GHz -37.58 dém -24.53 dB
2.710 GHz 3.720 GHz 1 3.71055 GHz -40.91 dam -15.91 dB
3.720 GHz 3.72015 GHz -45.53 dém -5.53 db
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3.500 GHz 3.530 GHz 1.000 MHz 3.51368 GHz -41.05 dBm -
30 GHz 3,540 GHz 1,000 MHz 3,53313 GHz -48,93 dbm
3.540 GHz 3,543 GHz 1.000 MHz 3.54892 GHz -43.60 dBm
3.549 GHz 3,550 GHz 500,000 kHz 3.54999 GHz -33.10 dém
3.550 GHz 3.590 GHz 100.000 kHz 3.55110 GHz 7.76 dém
3.590 GHz 3,501 GHz 500,000 kHz 3,50012 GHz -36.73 dBm
3.591 GHz 3.630 GHz 1.000 MHz 3.62647 GHz -40.87 dém
3.630 GHz 710 GHz 1.000 MHz 3.70068 GHz -48.43 dbm
3.710 GHz 3.720 GHz 1.000 MHz 3.71728 GHz -49.37 dBm
3.720 GHz 3.750 GHz 1,000 MHz 3.72043 GHz 48,53 dbm
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urious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit
3.500 GH2 3,530 GHz 1,000 MHZ 3,52000 GHz -49.57 dBm -9.57 dB
3.530 GHz 3,540 GHz 1,000 MHz 3,53138 GHz -43,21 dém -24.21d8
540 GHz 3,565 GHz 1,000 MHz 3,54099 GHz 43,67 dam 24,67 dB
3.565 GHz 3,604 GHz 1,000 MHz 3,56872 GHz -42.27 dbm -29,27 db
3.604 GHz 3,605 GHz 500.000 kHz 3.60500 GHz -34 62 dém -21.62 dB
3.605 GHz 3,645 GHz 100.000 kHz 3,64302 GHz .08 dbm 21,92 dB
3.545 GHz 3.646 GHz 500.000 kHz 3.64501 GHz. -34.90 dBm -21.90 d&
3.646 GHz 3,685 GHz 1,000 MHz 3.64610 GHz -42,59 dém -23.59 dB
3.6B5 GH2 3.720 GHz 1.000 MHz 3.70841 GHz -48.93 dBm -23.93 dB
3.720 GHz 3,750 GHz 1,000 MHz 3,74807 GHz 43,64 dBm -9.64 0
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Range Low | RangeUp | RBW | Frequency | powerabs | ALimit | Range Low | Rangeup | RBW | Fraquency | powerabs |
3.500 GHz 3.530 GHz 1,000 MHz 3.52518 GHz -45.09 dbm 3.500 GHz 3,530 GHz 1,000 MHZ 352021 GHz 49,53 dBm
3. GHz 3.540 GHz 1.000 MHz 3.53945 GHz -49.09 dém 2.530 GHz 3,540 GHz 1,000 MHzZ 353744 GHz -49. 14 dBm
3.549 GHz 1,000 MHz 3.54891 GHz -48.50 dbm 3.540 GHz 3,565 GHz 1,000 MHz 3,54708 GHz 49,49 dBbm
3.550 GHz 500,000 kHz 3.54980 GHz -51.07 dém 3.565 GHz 3,604 GHz 1,000 MHz 3,60390 GHz -48.54 dém
3,530 GHz 100,000 kHz 3.56892 GHz 10.76 dlBm 3.604 GHz 3605 GHz 500.000 kHz 360485 GHz -50.67 dBm
3.581 GHz 500,000 kHz 3.58008 GHz -51.32 dbm 3.605 GHz 3,645 GHz 100,000 kHz 362600 GHz 17.88 dbm
3.630 GHz 1.000 MHz 3.59316 GHz -49.23 dBm 3.645 GHz 3,646 CHz 500.000 kHz 3.64534 CHz 51,11 dBm
.710 GHz 1.000 MHz 3.68071 GHz -45.23 dBm 3.646 GHz 3,685 GHz 1,000 MHz 364723 GHz 43,34 dBm
3.720 GHz 1.000 MHz 3.71421 GHz -48.81 dém 2.6B5 GHz 3,720 GHz 1,000 MHz 370093 GHz -48.86 dBm
3.750 GHz 1.000 MHz 3.72271 GHz -45.08 dbm 3.720 GHz 3,750 GHz 1,000 MHz 3,72639 GHz 49,57 dBm
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[epurious Emissions Start 3.5 CHz 9110 pts Stop 3.75 GHz
Rangelow | RangeUp | RBW 1 Frequency |  Powerabs | [Bpurious Emissions
3.500 GHz 3.530 GHz 1.000 MHz 3.52987 GHz -42.54 dBm Range Love | Ronge Up | RBW | Frequency | Power Abs | ALimit |
3,540 GHz 1,000 MHz 3.53989 GHz -40.86 dém 3.500 GHz 3,530 GHz 1,000 MHz 3.51008 GHz 50,06 dBm -10.06 de
3.549 GHz 1,000 MHz 3.54846 GHz ~39.63 dém 3.530 GHz 3,540 CHz 1.000 MHz 3,53747 CHz -49.76 dBm -24.76 dB,
3.550 GHz 500,000 kHz 3.55000 GHz -33.06 dém 3.540 GHz 3,565 GHz 1,000 MHz 3.56354 GHz 43,45 dBm -23.45dp
3,530 GHz 100,000 kHz 3.57547 GHz -3.20 dBm 3.568 GHz 3,604 GHZ 1,000 MHz 3,60382 GHz -38,70 dBm -25,70 d8
3.581 GHz 500,000 kHz 3.58003 GHz -35.29 dbm 3.604 GHz 3,605 GHz 500,000 kHz 3,60492 GHz 33,87 dém -20.67
3.630 GHz 1.000 MHz 3.59102 GHz -40.27 dBm 3.605 GHz 645 GHz 100,000 kHz 63079 GHz -3.27 dém -33.27 d
.710 GHz 1.000 MHz 3.63044 GHz ~47.22 dBm 3.645 GHz 3,646 GHz 500,000 kHz 364501 GHz -33.73 dém -20.73 dB
3.720 GHz 1.000 MHz 3.71886 GHz -48.73 dém 3.646 GHz 3,685 GHz 1.000 MHz 364614 GHz 38,62 dBm -25.82 di
3.750 GHz 1,000 MHz 3.72451 GHz ~47.82 dBm 3.685 CHz 3,790 GHz 1.000 MHz 3.68530 CHz -47.73 dBm -22.73 di
) 3.720 GHz 3,750 GHz 1.000 MHz 374807 GHz 43,03 dBm -5.08 db
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3.500 GHz 3,530 GHz 1.000 MHz 3.51341 GRz -49.45 dBm -9.45 0B
3,540 GHz 1,000 MHz 3.53348 GHz -48.94 dBm -23.84 dB
3.620 GHz 1,000 MHz 3.58631 GHz -49.49 dbm 24,43 dB
3,659 GHz 1.000 MHz 3,62341 GHz 44,02 dém 31.02 B
3.660 GHz 500,000 kHz 3.65994 GHz -37.55 dém -24.55 dB
3,700 GHz 100,000 kHz 3.66130 GHz 7.61 dbm -22.33 db
3.700 GHz 3.701 GHz 500.000 kHz 3.70006 GHz -31.17 dém -18.17 d8
3.701 GHz 710 GHz 1.000 MHz 3,70100 GHz -38.77 dém -25.77 db
3.710 GHz 3.720 GHz 1.000 MHz 3.71051 GHz -48.73 dBm -23.73 dB
3.720 GHz 1,000 MHz 3.73678 GHz -45.67 dbm -5.67 dB
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Range Low | RangeUp | RBW | Frequency | powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52543 GHz -48.85 dbm -8.85 db
3.530 GHz 3.540 GHz 1,000 MHz 3.53498 GHz -49.01 dém -24.01 d8
3.620 GHz 1.000 MHz 3.54579 GHz -49.61 dbm -24.81 de
3.659 GHz 1.000 MHz 3.65882 GHz 48.84 dém 35.84 d@
3.660 GHz 500,000 kHz 3.65985 GHz ~50.53 dém -37.53 dB
3.700 GHz 100,000 kHz 3.67912 GHz 17.36 dBm -12.64 dB
3.700 GHz 3.701 GHz 500,000 kHz 3.70045 GHz -50.75 dBm -37.75 di
3.701 GHz .710 GHz 1.000 MHz .70171 GHz -47.62 dBm -34.62 dp
3.710 GHz 3.720 GHz 1.000 MHz -48.45 dBm -23.45 dB
3.720 GHz 3.750 GHz 1.000 MHz -43.39 dbm -3.35 db
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Start 3.5 GHz 9110 pts
[Spurious Emissions
Ronge low | RangeUp | RBW | Frequency | powerabs |
3.500 GHz 3.530 GHz 1,000 MHz 3.51053 GHz -50.18 dBém
3.530 GHz 3.540 GHz 1.000 MHz 3.53478 GHz -49.90 dBm
3.540 GHz 3.620 GHz 1.000 MHz 3.61892 GHz -408.20 dBm
3.620 GHz 3.659 GHz 1,000 MHz 3.65882 GHz -39.61 dBm
3.660 GHz 500.000 kHz 3.65994 GHz -36.27 dBm
3.700 GHz 100.000 kHz 3.67409 GHz -4.03 dém
3.701 GHz 500.000 kHz 3.70000 GHz -32.40 d8m
3.710 GHz 1,000 MHz 3.70308 GHz -38.67 dém
3.710 GHz 3.720 GHz 1.000 MHz 3.71073 GHz -40.45 dém -15.45 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72045 GHz -44.02 dBm -4.02 dB
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